
CONTENTS 

A. Machine body . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 

B. Upper shaft and needle bar mechanism . . . . . . . . . . . . . 3 

C1. Feed mechanism . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5 

C2. Feed mechanism . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7 

C3. Feed mechanism . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9 

C4. Feed mechanism . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11 

D. Presser foot lifter mechanism . . . . . . . . . . . . . . . . . . . . . . 13 

E. Thread wiper mechanism . . . . . . . . . . . . . . . . . . . . . . . . . 13 

F. Lower shaft mechanism . . . . . . . . . . . . . . . . . . . . . . . . . . . 15 

G. Lubrication . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17 

H. Threading mechanism . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19 

J. Bobbin winder mechanism . . . . . . . . . . . . . . . . . . . . . . . . 21 

K. Thread trimmer mechanism . . . . . . . . . . . . . . . . . . . . . . . 23 

L. Thread nipper mechanism . . . . . . . . . . . . . . . . . . . . . . . . 27 

M. Synchronizer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 27 

N1. Control box mechanism . . . . . . . . . . . . . . . . . . . . . . . . . . . 29 

N2. Control box mechanism . . . . . . . . . . . . . . . . . . . . . . . . . . . 33 

P. Power supply equipment mechanism . . . . . . . . . . . . . . . 37 

Q. Printed circuit board mechanism . . . . . . . . . . . . . . . . . . 39 

R. Power table . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 39 

Sl. Foot switch pedal mechanism . . . . . . . . . . . . . . . . . . . . . . 41 

S2. Foot switch pedal mechanism . . . . . . . . . . . . . . . . . . . . . . 43 

Z. Accessories . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 45 

DIFFERENT PARTS LIST . . . . . . . . . . . . . . . . . . . . . . . . 49 
From the library of: Superior Sewing Machine & Supply LLC



A. 3::1*1111~ I Machine body I Maschinengehause I Corps de Ia machine I Cuerpo de Ia maquina A. 3::1*1111~ I Machine body I Maschinengehause I Corps de Ia machine I Cuerpo de Ia maquina 

REF.NO. CODE Q'TY t:/;(1 NAME OF PARTS RM 

8 1 104450109 5j'1dz/8 RUBBER CAP, 8 

2 104821009 1 j 'Ldz/ 10.5 RUBBER CAP, 10.5 

3 117934009 1 :Udz :..- 13.5 RUBBER CAP, 13.5 

4 140392009 2 ::t 1 Jl-711 OIL CAP 

5 104450109 2j'Ldz/8 RUBBER CAP, 8 
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6 104449009 1j'Ldz/15.5 RUBBER CAP, 15.5 

7 S37915009 1 r<:"J 1"111<-R BED COVER (R) 

8 S37916009 1 r<:"J 1"111<-L BED COVER (L) 

9 106629002 8 :_, ;( * :/4.37 SCREW, SM4.37 
10 062681012 2 j-r<::::J437-40X10 SCREW, PAN SM4.37-40X10 

11 S23337009 1 j ' .Ld! / 18.5 RUBBER CAP, 18.5 

12 S37917009 1 ;(/111'7~ FACE PLATE ASSY 
12-1 S37918009 1 ;(/111 FACE PLATE 

12-2 S37919000 1 ;( /111 I ~·:J ~ / PACKING 

12-3 117934009 1 j'.Ldz / 13.5 RUBBER CAP, 13.5 

13 060670812 3 I~ 1 / t:" 357-40X8 SCREW, BIND M3.57-40X8 

16 062670512 2 j-r<::::J357-40X5 SCREW, PAN SM3.57-40X5 

17 152842009 1 ::t::t11'?11J{-'J~ LARGE SHUTILE HOOK COVERASSY 

18 145480101 2 ~ / * :/6.35 SHOULDER SCREW, SM6.35 

19 109239002 2 j-~J(*if-jj' * WASHER, WAVE SPRING 

20 S37920009 1 7/t' /111~- THREAD TAKE-UP COVER 

21 062680612 1 7- r<: :::J 4.37-40X6 SCREW, PAN SM4.37-40X6 

12 13 (12-=i--~ :::}.~, ·--,,! I I ~ 
22 S20164009 1 j 'Ld:!/13 RUBBER CAP, 13 

< B430E,B433E > 
15-1 S36684001 1 J71-jj' -r'J~ EYE GUARD ASSY 

15-1-1 S36691001 1 J7 1 jj - t: 1- 1) ':I Jr 111 'J ~ EYE GUARD SET PLATE ASSY 

15-1-1-1 S34844001 1 J7 1 n - r t- IJ ·:; Jr 111 EYE GUARD SET PLATE 
15-1-1-2 S34845001 1 7"1n-rr~1 EYE GUARD BASE 

15-1-1-3 S36071001 1 J717i- ,_.,__,7/*::l EYE GUARD SCREW 

l I - I 0 _ _ __,____..-I ~ 
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15-1-1-4 S36070001 1 7'1n- r-t ,_.,__,,<* EYE GUARD SPRING 

15-1 - 1-5 106129002 1 j- ':1 1-3.57 NUT, SM3.57 

15-1-2 153098000 17'1n-r EYE GUARD 
15-1-3 100257010 2 :_, ;( * :/3.57 SCREW, M3.57 
15-1-4 106129002 2 j-':1 l-3.57 NUT, SM3.57 

<B431E> 

12-2 ) 

<B430E . B433E> 
20 

15-2 S36685101 1 7'1n-r'J~ EYE GUARD ASSY 
15-2-1 S36686101 1 7'1n- rififi111 EYE GUARD SUPPORT PLATE 
15-2-2 143966001 17'1n-r EYE GUARD 
15-2-3 062660712 2 j-r<::::J318-40X7 CREW, PAN SM3.18-40X7 

5 11 
11 
L 

19 

~~18 

15-2-4 025660132 2 t: 7 if jj * :_, 3 ., 3.18 WASHER, PLAINS 3.18 

15-2-5 021660102 27- 'Yt-1:.,~3.18 NUT, 1 M3.18 

r 
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B . ..t.m · it*l~iKt I Upper shaft and needle bar mechanism I Obere Welle und 
Nadelstangenvorrichtung I Mecanisme de arbre superieur et barra a aiguille I Mecanismo . . 
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B. _t~ · iHf!VliKt I Upper shaft and needle bar mechanism I Obere Welle und 
Nadelstangenvorrichtung I Mecanisme de arbre superieur et barra a aiguille I Mecanismo 
d~l il=lliil=ll C.l Jnil=llrinr vI~ h~rr~ nP ~OIJ~i~ 

REF.NO. CODE Q'TY l::/;(1' NAME OF PARTS 

1 537923001 1 '7'7:/? UPPER SHAFT 

2 153040001 1 ?7/?CJ';J I'?~ CRANK ROD ASSY 

2-1 144712001 2 ~ ;( * :/4.76 SCREW 4.76 

3 S10038001 1 r'J '7 :/? ;( ~ JH UPPER SHAFT BUSH (F) 

4 014780622 1 7'-T ";( * :/6.35? * ~ SET SCREW, SOCKET (CP) SM6.35 

5 140726000 1 rJ '7 :/? ;( ~ JL- M UPPERSHAFTBUSH(M) 

6 072630260 1 r;;. 7' 1) / 'f 6302VV BALL BEARING 6302VV 

7 048150142 1 " ;( '7:;? 3 r'J (1 5 RETAINING RING, C15 

8 S38035009 1 7- 1)? ~ PULLEY ASSY 

9 014760622 2 7'7 ";( * :/5.95 SET SCREW, SOCKET (CP) SM5.95 

10 152231000 1 ~ 1)7'1'?7/? COUNTERWEIGHT 

11 100250001 1 ~;(;?.:/7 . 14 SCREW, SM7.14 

12 014770622 2 7'-T ";( * :/6.35? * ~ SET SCREW, SOCKET (CP) SM6.35 

13 101706001 1 ";( * :/6.35 SET SCREW, SM6.35 
14 S37925001 1 1\ 1) * r'J !..- / t.J / ? ~ THREAD TAKE-UP LEVERASSY 
14-1 153330101 1 7/t::/? ~ THREAD TAKE-UPASSY 
14-2 152236001 1 7/l:::/-+t-+ti:/? THREAD TAKE-UP SUPPORT STUD 
14-3 152237001 1 1\ 1) * r'J ? 7 / ? NEEDLE BAR CRANK 

14-4 132051001 1 + -+t 7;?. :/3.57L SCREW, FLATSM3.57L 
14-5 152238001 1 /\ 1) * r'J v / t.J / THREAD TAKE-UP LEVER 
14-6 537926001 1 /\ 1) * r'J 11'~ NEEDLE BAR CLAMP 
14-7 062680812 1 "T•"C::J437-40X8 SCREW, PAN SM4.37-40X8 

15 014780622 1 7'7!-;1;?.·%.35?;f-'~ SET SCREW, SOCKET (CP) SM6.35 
16 102630001 1J\1);f-'r')7'/"T1't.J?::J7 NEEDLE BAR GUIDE SLIDE BLOCK 

17 S37927000 1 J\l);f-'r'J7'/"T1' NEEDLE BAR GUIDE 
18 100242003 2 ~ ;( * :/3.57 SCREW, SM3.57 
19 155578000 2 :H..tz :..- OIL CAP 

20 152240101 1 /\ 1);f-'r'JA NEEDLE BAR (A) 

21 144458001 1 7'~ 7 ") ~ ";( * :/3.57 SET SCREW, SM3.57 

22 152242001 1 /\ 1);f,'r'J;(~JL-U NEEDLE BAR BUSH (U) 

23 152243001 1 /\ 1);f-'r'J;(~JL-D NEEDLE BAR BUSH (D) 
24 * 1 ~ ~/J\1) NEEDLE 

RM 
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C1 . i! 1J IVliK\ I Feed mechanism ITranspertverrichtung I Mecanisme de l'entrainement I 
Mecanisme de Ia alimentaci6n 
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C1 . i! IJ IVli~ I Feed me.chanism ITranspertverrichtung I Mecanisme de l'entrainement I 
Mecanisme de Ia alimentaci6n 

REF.NO. CODE Q'TY !::/;(-( NAME OF PARTS 

1 S37930001 1 x:t?'Jvl \-?~ X FEED LEVER ASSY 
1-1 S37931001 1 X:t? IJ vi\- X FEED LEVER 
1-2 153041001 1 3::J::t?'J:h?:i"x?~ TACK LENGTH SLIDE BLOCK ASSY 
1-3 151602002 1 t- ;( * :/4.37 SET SCREW, M4.37 
1-4 153924001 1 7IJt- t- FELT 
1-5 108802001 1 ? ~!:: ~4X4 WICK 4X4 (L = 250) 
1-6 S37932001 1 ::t ? IJ :h .l. ::J D FEED CAM ROLLER 
1-7 S37933001 1 ::JD:l? ROLLER SHAFT 
1-8 014760622 1 7'-T t- ;( * :/5.95 SET SCREW, SOCKET (CP) SM5.95 
2 S37934001 1 X :t ? IJ vI\- ;( 11 Jv X FEED LEVER BUSH 
3 183493001 1 ::t ? IJ :J ? iz 'Y 1- :IJ 7 - ? ~ FEED SHAFT SET COLLAR ASSY 
3-1 S09212001 1 i:! 'Y t-:h7- SET SCREW COLLAR 
3-2 101706001 2 t- ;( * :;6.35 SET SCREW, SM6.35 
4 S37935001 1 Y:t? IJ vi \ -?~ Y FEED LEVERASSY 
4-1 S37936001 1 Y ;f ? IJ vI\- Y FEED LEVER 
4-2 S37932001 1 :t ? IJ :h .l. -:::J D FEED CAM ROLLER 
4-3 S37933001 1 ::JD:l? ROLLER SHAFT 
4-4 014760622 1 7'-T t- ;( * :/ 5.95 SET SCREW, SOCKET (CP) SM5.95 
5 152759001 1 11 T :t ? IJ :; ? TACK WIDTH FEED SHAFT 
6 014760622 1 7'-T t- ;( * :;5.95 SET SCREW, SOCKET (CP) SM5.95 
7 152760001 1 11 T :t? IJ v 1\-:;? TACK WIDTH LEVER SHAFT 
8 048180142 1 t- ;t '7 :; ? 3 '7 C18 RETAINING RING, C18 
9 152756001 2 ~7~ t-if:ff*18 THRUSTWASHER 18 
10 014760622 1 7'-T t- ;( * :/5.95 SET SCREW, SOCKET (CP) SM5.95 
11 S37937001 1 ;f ? IJ :IJ A "f 7 Jr 'Y t- FEED CAM BRACKET 
12 S37938001 1 :t? 1J :h l...X FEED CAM X 
13 014760622 2 7'-T t- ;( * :;5.95 SET SCREW, SOCKET (CP) SM5.95 
14 S37939001 1 :hJ...:l? CAMSHAFT 
15 048060342 1 t-;t'JE6 RETAINING RING, E6 
16 070688850 2 11 "Y:;? '7 Jr688ZZNR BALL BEARING 688ZZNR 
17 S37940001 2 -(7-:f;( 1::.':.- LOCATOR PIN 
18 062681012 2 T -'X ::J 437-40X 10 SCREW, PAN SM4.37-40X10 
19 S37937001 1 :f ? IJ :IJ A j " 7 Jr 'Y t- FEED CAM BRACKET 
20 S37941001 1 :t? 1J:h.L.Y FEEDCAMY 
21 014760622 2 7'-T t- ;( * :;5.95 SET SCREW, SOCKET (CP) SM5.95 
22 S37939001 1 :nJ...:;? CAMSHAFT 
23 048060342 1 t- ;( '7 E6 RETAINING RING, E6 
24 070688850 2 11 "Y:;? '7 Jr688ZZNR BALL BEARING 688ZZNR 
25 S37940001 2 -f7=f;t 1::'/ LOCATOR PIN 
26 062681012 2 7-'X:J437-40X10 SCREW, PAN SM4.37-40X10 
27 S37942000 2 :n ·y-f 1J :..-?"?·a COUPLING HUB 8 
28 S37943000 2 :IJ 'Y ""f 1) / '} 1\ 7'6.35 COUPLING HUB 6.35 
29 S37944000 2 :IJ •y ""f 1) / '} ~ -'X- -tj- COUPLING SPACER 
30 014760622 8 1'-T t- ;( * :;5.95 SET SCREW, SOCKET (CP) SM5.95 
33 S37946001 2 :t ? IJ If / T / !-= ? FEED HOME POSITION DOG 
34 062300512 2 7-'X::J3X5 SCREW, PAN M3X5 
35 S37947001 2 If / T / i:! / -tt - t- IJ •y Jr -( 11 HOME POSITION SENSOR SET PLATE 
36 062680612 2 7-'X::J4.37-40X6 SCREW, PAN SM4.37-40X6 

RN 
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C2. * ') rvli~ I Feed mechanism ITranspertverrichtung I Mecanisme de l'entrainementl 
Mecanisme de Ia alimentaci6n 
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C2. * 'J IV1i~ I Feed mechanism ITranspertverrichtung I Mecanisme de l'entrainementl 
Mecanisme de Ia alimentaci6n 

REF.NO. CODE Q'TY 1::/;11 NAME OF PARTS 

<B430E> 
31 S37945051 1 ;f'71)$f17'/711~ FEED BAR GUIDE PLATE 
32 145318001 8 ~;I * ~/4.37 SCREW, SM4.37 
37 * 1 ;f-ifi'77'7~ PRESSER ARM ASSY 
37-1 152768009 1 ;f-ij"Irjj' PRESSER ARM 
37-2 S37949001 1 >t-ifi?-Tt...-1~-R PRESSER ARM LEVER (R) 
37-3 S37950001 1 ;f-ij-Ir)j'L.--1~-L PRESSER ARM LEVER (L) 
37-4 S34839001 1 ;t-ij"Ir)j'vi~-V'7 PRESSER ARM LEVER SHAFT 
37-5 116629001 2 -tj'jj'* WASHER 
37-6 048050342 2 1-.f.?ES RETAINING RING, E5 
37-7 014760622 1 r-t- t- .t- * v·s .9s SET SCREW, SOCKET (CP) SM5.95 
37-8 * 1 ;f-ifi7'~R PRESSER FOOT (R) 
37-9 * 1 ;f-ifi7'~L PRESSER FOOT (L) 
37-10 152783001 2 ;f-ifi7'~;f-ifi1~A PRESSER FOOT GUIDE PLATE (A) 
37-11 152784001 1 ;f-ifi7'~;f-ifi1~B PRESSER FOOR GUIDE PLATE (B) 
37-12 107038003 6 -if7 * ~3.57 SCREW, FLATSM3.57 
37-13 S37951001 2 ;f-ij"Ir)j'l..--1~-1~ PRESSER ARM LEVER PLATE 
37-14 146354001 2 -tf'ti* WASHER, PLAIN 5 
37-15 018500822 2 7"-T;f-Jv 1- sxs BOLT, SOCKET M5X8 
37-16 153570001 2 ;f-ij-I/~·*7'/7"10'/ I'" SPRING GUIDE ROD 
37-17 145478101 2 $[/*~4.76 SHOULDER SCREW, SM4.76 
37-18 * 2 ;f-ij"I/q SPRING, EXTENSION 
37-19 152788000 2 ;f-ij"I/q 1J /"~J SPRING COLLAR 
37-20 153567000 2 ;f-ij-IJ\*1J7- SPRING COLLAR 
37-21 156495001 1 71/1i-1i-~ FINGER GUARD 
37-22 062671012 2 7"-"'::J357-40X10 SCREW, PAN M3.57-40X10 
38 152769001 1 ;t '7 1) $f 1 '7 ~ FEED BRACKET ASSY 
38-1 152771000 2 ;t '7 1) $f 11J / -tj' WASHER 
38-2 152773000 1 ~~?.t-:..-7·";~~.t-~Jv BUSH 
38-3 141331001 1 ~~rj;l/j'~~ BUSH 
39 152772001 2 1J / -tj' WASHER 
40 071047650 2 ::J rJ ~ ~ rJ 3/1 6 BEARING BALL 3/16 
41 025060232 2 1::7-tf' ti*-7-~'76 WASHER, PLAIN M 6 
42 017761412 2 ;t-Jv 1- 5.95X14 BOLT, M5.95X14 
43 153057002 2 ;t '7 1) 1 ~ ~ ;I * ~ SCREW, SOCKET SM4.37 
44 153035000 1 ;f-ij-I') 77 IJv 1- PRESSER ARM FELT 
45 * 1 ;t '7 1) 1 ~ FEED PLATE 

RM 
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C3. i* 'J !Vli~ I Feed mechanism ITransportvorrichtung I Mecanisme de l'entrainement I 
Mecanismo de Ia alimentaci6n 

<B431E> 
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C3. i* 'J !Vli~ I Feed mechanism ITransportvorrichtung I Mecanisme de l'entrainement I 
Mecanismo de Ia alimentaci6n 

REF.NO. CODE Q'TY t:/;(1 NAME OF PARTS 

<B431 E> 
31 537945051 1 ;f ? IJ ~ 1 J1 /-j- 1111 FEED BAR GUIDE PLATE 
32 145318001 8 ~ ;( * :/4.37 SCREW, SM4.37 
37 * 1 ;t if I rJ 7'? ~ 431 PRESSER ARM ASSY 431 
37-1 159826009 1 ::tifirJr?~::J PRESSER ARM ASSY 
37-1-1 159825009 1 ;f if I rJ 7'431 PRESSER ARM 431 
37-1-2 159827001 2 ;fij-IJ7~;fifi111B PRESSER FOOT GUIDE PLATE (B) 
37-1-3 062671212 4 j--'X::J357-40X12 SCREW, PAN M3.57-40X12 
37-2 154413001 1 ::tifirJrt..--1~-A PRESSER ARM LEVER (A) 
37-3 S41230001 1 ::tifi <J -Tt..--1~-a PRESSER ARM LEVER (B) 
37-4 154415001 1 ::tifi'J-Tt..--1~-c PRESSER ARM LEVER (C) 

37-5 153944001 1 t..-- 1 ~- :>? ;e 11 Jv LEVER SHAFT BUSH 
37-6 014760622 1 J7j- ";( * :/5.95 SET SCREW, SOCKET SM5.95 
37-7 140407002 1 -!f''fj* WASHER 
37-8 018500822 1 J77-;J{Jv 1- 5X8 BOLT, SOCKET M5X8 
37-9 014770622 2 J7j- ";( * :/6.35? * ~ SET SCREW, SOCKET (CP) SM6.35 
37-10 * 1 ;f if I J1 ~431 PRESSER FOOT 431 
37-13 S37951001 1 ;fij-Irjj'' [...-1~-111 PRESSER ARM LEVER PLATE 
37-14 140407002 1 -+;fjj' * WASHER 
37-15 018500822 1 J1 T ;J{ Jv 1- 5X8 BOLT, SOCKET M5X8 
37-16 159828001 1 ;fij-II~*J1/j-1D ·;~ i'B GUIDE ROD (B) 
37-17 145478101 1 ~ / * :_i4.76 SHOULDER SCREW, SM4.76 
37-18 154418001 1 ;f if I I~ * 431 SPRING 431 
37-19 152788000 1 ;fij-II\*:f.l/-!f' SPRING COLLAR 
37-20 153567000 1 ;fij-IIq:h7- SPRING COLLAR 
38 152769001 1 ;f?IJ~1?~ FEED BRACKET ASSY 
38-1 152771000 2 ;t? 1)~1:h/-tf' WASHER 
38-2 152773000 1 ~.::z.r];e:..--i·;~.::z.;e11Jv BUSH 
38-3 141331001 1 ~.::LrJ ;( / ·f~.::z. BUSH 
39 152772001 2 :n:..-·tJ WASHER 
40 071047650 2 :::] rJ ~ .:I. rJ 3/16 BEARING BALL3/16 
41 025060232 2 t:7-tf' ti' *7-.::LrJ6 WASHER, PLAIN M 6 
42 017761412 2 ;J{Jv 1- 5.95X14 BOLT, M5.95X14 
43 153057002 2 ;f ? 1) 111 ~ ;( * :_i' SCREW, SOCKET SM4.37 
44 153035000 1 ;fij-I rJ 7'7 IJv (- PRESSER ARM FELT 
45 * 1 ;f ? 1) 111 431 FEED PLATE 431 

RM 
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C4. ~ 1J Nli~ I Feed mechanism ITransportvorrichtung I Mecanisme de l'entralnementl 
Mecanismo de Ia alimentaci6n 

<B433E> 
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C4. )X 'J IVli~ 1 Feed mechanism ITransportvorrichtung I Mecanisme de l'entralnement I 
Mecanismo de Ia alimentaci6n 

REF.NO. CODE Q'TY l::/;(1 NAME OF PARTS 

<B433E> 
31 S41236001 1 ::t '7 1) ~ 1 7' :...- -J-11 :$l 433 FEED BAR GUIDE PLATE 
32 145318001 8 :.- ;( * ~·4.37 SCREW, SM4.37 
37 * 1 ::t-tti'/7'7 ~A PRESSER ARM ASSY (A) 
37-1 152768009 1 ::t-tti'/7 PRESSER ARM 
37-2 S37949001 1 ::t-tti r; 7t--J{-R PRESSER ARM LEVER (R) 
37-3 S37950001 1 ::t-tti'/71.-J{-L PRESSER ARM LEVER (L) 
37-4 S34839001 1 ::t-tti'/71.-J{-~ . ., PRESSER ARM LEVER SHAFT 
37-5 116629001 2 -tf 'jj * WASHER 
37-6 048050342 2 I-;C'7E5 RETAINING RING, E5 
37-7 014760622 1 7' -j- 1- ;( * ~-5.95 SET SCREW, SOCKET (CP) SM5.95 
37-8 156006001 2 ::t-+ti 7' :.- PRESSER FOOT 
37-10 152783001 2 ::t-tti7':.-::t-tti1:$lA PRESSER FOOT GUIDE PLATE (A) 
37-11 152784001 1 ::t-tti7':.-::t-tti1:$lB PRESSER FOOR GUIDE PLATE (B) 
37-12 107038003 6 -tt7 * V'3.57 SCREW, FLAT SM3.57 
37-13 S37951001 2 ::t-tti'/7t--J{-1:$l PRESSER ARM LEVER PLATE 
37-14 146354001 2 -tfn·* WASHER, PLAIN 5 
37-15 018500822 2 7'-j-;f-'JL- 1- 5X8 BOLT, SOCKET M5X8 
37-16 153570001 2 ::t-+tiJ{-*7'/-T1D'Y F SPRING GUIDE ROD 
37-17 145478101 2 ~/*~'4.76 SHOULDER SCREW, SM4.76 
37-18 * 2 ::t-+fi/q SPRING, EXTENSION 
37-19 152788000 2 ::t-+fi/q :n /-tf SPRING COLLAR 
37-20 153567000 2 ::t-ttiJ{*:h7- SPRING COLLAR 
38 S41243001 1 ::t '7 1) ~ 1 '7 ~ 433 FEED BRACKET ASSY 433 
38-1 153377001 2 :::JDA3X17.8 ROLLER A 3X17.8 
38-2 153378001 2 ::t '7 1) ~ 1 :::J D FEED GUIDE ROLLER 
38-3 152773000 1 =\'- :J.. '7 ;( :...- j ' ") :.- .J. ;( :$l JL- BUSH 
38-4 141331001 1 =\'-:J..'/;(/j' ·;t:.-.J. BUSH 
38-5 148133001 2 :::JD A ROLLER 
39 153383001 2 ::t '7 1) ~ 1 :n :...- -tf FEED BRACKET WASHER 
40 153384001 2 1) 7- - -T - '7 ~ RETAINERASSY 
40-1 153385000 2 1) 7---J- RETAINER 
40-2 071023850 22 :::J '7 =\'- .J. "3/32 BEARING BALL 3/32 
41 S41234001 1 ::t '7 1) ~ 1 7' :...- -j- 1 V' '7 FEED BAR GUIDE SHAFT 
42 071047650 2 :::J " =\'- .J. '7 3/16 BEARING BALL, 3/16 
43 S41235001 1 3 :::J ::t '7 1) :n '7 :::J 7 43 3 TACK LENGTH REGULATOR BLOCK 
45 153391001 1 :t '7 1) ~ 1 n J{- L FEED GUIDE COVER (L) 
46 S41237001 1 :1JJ{--tj--tj-I~1 COVER SUPPORT STAND 
47 062670512 1 -j-1'\:::J 357-40X5 SCREW, PAN SM3.57-40X5 
48 025060232 2 1::7-tfn'*7.J.'76 WASHER, PLAIN M6 
49 017761412 2 * 11.- t- 5.95X14 BOLT, SM 5.95X14 
50 017680512 2 * 11.- t- 4.37X5 BOLT, SM 4.37X5 
51 153035000 1 ::t -+t I " 7 7 .J: JL- 1- PRESSER ARM FELT 
52 017680512 2 * 11.- t- 4.37X5 BOLT, SM 4.37X5 
53 S41352001 2 ::t-tti7'7/'7433-1(P=1) WORK CLAMP PRESSER BLANK433-1 (P= 1) 
54 S41354001 2 ::t '7 1) 1 :$l j' 7 / '7 433-1 (P = 1) FEED PLATE BLANK 433-1 (P= 1) 
< ::t:t:.- 3 :...-Jt-·Y/OPTION PARTS> 
53 S41353001 2 ::t -+t I j' 7 / '7 433-2 (P = 1.5) WORK CLAMP PRESSER BLANK 433-2 (P= 1.5) 
54 S41355001 2 ::t '7 1) 1 :$l j' 7 / '7 433-2 (P = 1.5) FEED PLATE BLANK 433-2 (P= 1.5) 

RM 

118-Z30-202 

-12-From the library of: Superior Sewing Machine & Supply LLC



D. j'I J:. -TIV11Ki I Presser foot lifter mechanism I Stoffhalterhebervorrichtung I Mecanisme de 
leveur du pinceur I Mecanismo dellevantador de mensula de traba·o 

I 
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~11-2 

118-Z30-204 

E. -*U.11V11Ki /Thread wiper mechanism I Fadenwischvorrichtung I Mecanisme de tire-fil I 
Mecanismo dellimpiador de hilo 
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D. j'I _t -T~fKt I Presser foot lifter mechanism I Stoffhalterhebervorrichtung I Mecanisme de 
l~v~ur d lJ oinc~ur I MPr.:mic;.mn nPIIPv~nt~cinr NP mpnc;ul~ NP trabaio 

REF.NO. CODE Q'TY t:/;C1 NAME OF PARTS RM 

1 S37961001 1 1) /?A LINK A 
2 S37962001 1 1) /?B LINKB 
3 S37963001 1 1)/?C LINKC 
4 S37964001 1 1) /? :J? A LINK SHAFT A 
5 S37965001 1 1) /? :J? B LINK SHAFT B 
6 S37966001 1 1) ::.-? :J?C LINK SHAFT C 
7 S37967001 1 1) /? :J? D LINK SHAFT D 
8 100281001 6 ij'' jj" * WASHER 
9 S37968001 6 ;r. j- '/ :t t:' / 8 SNAP PIN 
10 S19662001 2 ;r.j- ·;;:tt:' /5 SNAP PIN 
12 S37970050 1 ;f-t}'I 1113 ') ;C 11 Jv BUSH FOR PRESSER PLATE 
13 014680622 1 7'7- ";C * :.i'4.37? ;j{ ~ SET SCREW, SOCKET (CP) M4.37 
15 S37971001 1 i!/-+}'11'1 SENSOR MOUNT 
16 062680612 1 j-I'\':::J4.37-40X6 SCREW, PAN SM4.37-40X6 
17 S37972001 1 i!/-+J':h/7111 SENSOR PERCEIVE PLATE 
18 018300636 1 7' 7 ;tUv t- 3X6 BOLT, SOCKET M3X6 
19 S37973001 1 './ v ./ 1 ~- t- 1) ·;; Jr 111 SOLENOID SETTING PLATE 
20 106629002 4 '.,; ;e *- V4.37 SCREW, SM4.37 
21 100645003 4 -+fff*- WASHER 
22 S37974000 1 :t-+J'I7'if;r. f- '/1'' -:::i"L. PRESSER BAR LIFTER LEVER RUBBER 
23 013781012 2 t- ;C * :/6.35? ;j{ ~ SET SCREW, (CP) SM6.35 

<B430E> 
11-1 I S37969001 I 11::f-+J'I11J I PRESSER PLATE I 14 S10105001 1 1) / ? ~ ~· '.,;I ( * SPRING 

<B431 E> 
11-2 I S41231001 I 11 :t-+}' I 1 :$143 1 I PRESSER PLATE, 431 I 14 S10105001 1 1) / ? ~ ~- '.,; I ( * SPRING 

<B433E> 
11-3 S41238001 1 ;f-t}'I1:$1L PRESSER PLATE, L 
14 S40926001 1 1) /? ~ ~· '.,; 1< * B SPRING B 
24 S41239001 2 7'/7-1:/?12 GUIDE SHAFT, 12 
25 018501036 2 7'7-;f-Jv t- 5X10 BOLT, SOCKET M5X10 
26 S10103001 2 ;f,-W:i ·;.r '.,;.:~, BALL BUSH 
27 048200142 2 t- ;I. '7 :;· ? 3 '7 C20 RETAINING RING, C20 

118-Z30-204 

E. -*U.11V11Ki /Thread wiper mechanism I Fadenwischvorrichtung I Mecanisme de tire-fil I 
M~canic;mo d~llim liad.u de hila 

REF.NO. CODE Q'TY 1:::/;1.1 NAME OF PARTS RM 

1 S38023001 1 '71H-?i'"?vl<- THREAD WIPER DRIVING LEVER 
2 152822001 1 '711 { -:/? THREAD WIPER SHAFT 
3 025770232 1 1:::7 -+f;tj * 7~ '7 6.35 WASHER, PLAIN M 6.35 
4 048040342 1 t- ;I. '7 E4 RETAINING RING, E4 
5 014680622 1 7'7- ";I.* :/4.37? * ~ SET SCREW, SOCKET (CP) SM4.37 
6 S38024001 1 '711 ~ -Cl '/ !'":/? THREAD WIPER ROD SHAFT 
7 S38025001 1 '71 H - Cl '/ I'"?~ THREAD WIPER ROD ASSY 
8 014680622 1 7'7- t- ;C * :/4.37? * ~ SET SCREW, SOCKET (CP) SM4.37 
9 048060342 1 f-;C'7E6 RETAINING RING, E6 
10 116629001 2 ij'' ;tj * WASHER 
11 152823001 1 '711 ~ -'7-T?~ THREAD WIPER ARM ASSY 
12 048030342 1 f-;C'7E3 RETAINING RING, E3 
13 152827009 1 :t 1 Jv ~ 1J i! ::.- OIL CAP 
14 014710522 1 7'7- t- ;I.* :/4.76? * ~ SET SCREW, SOCKET (CP) M4.76 
17 025350132 1 1:::7-tfn*-:,;3'7 WASHER, PLAINS 3.5 

<B430E> 
11 152823001 1 '711 { -r)j!?~ THREAD WIPER ARM ASSY 
15-1 156206001 1 '711 \ -A THREAD WIPER (A) 
16-1 062670512 1 j-1'\':::J 357-40X5 SCREW, PAN SM3.57-40X5 

<B431 E> 
11 S41284001 1 '711 ~ -'7-T?~ THREAD WIPER ARM ASSY 
15-2 S00926101 1 71/ii-ii-1'" FINGER GUARD 
16-2 062670512 1 j-I'\' :::J357-40X5 SCREW, PAN M3.57-40X5 

<B433E> 
11 152823001 1 '711 t -'7-T?~ THREAD WIPER ARM ASSY 
15-2 S00926101 1 71/n-ti-F FINGER GUARD 
16-2 062670512 1 j- 1'\' :::J 357-40X5 SCREW, PAN M3.57-40X5 

118-Z30-405 
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F . l'.m!Vli~ I Lower shaft mechanism I Untere Welle I Mecanisme de l'arbre inferieur I 
Mecanismo del eje inferior 
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F. l'-!Vli~ 1 Lower shaft mechanism /Untere Welle I Mecanisme de l'arbre inferieur I 
Mecanismo del eje inferior 

REF.NO. CODE Q'TY 1::/;(1 NAME OF PARTS 

1 141786001 1 '7 7 / ? D ') !" 1f / * ·> CRANK ROD STUD SCREW 

2 100090004 1 -r·; 1-7 14 NUT, SM7. 14 

3 014680622 1 7-J-1-;(-* ::/ 4 .37?*~ SET SCREW, SOCKET (CP) SM4.37 

4 152245001 1 3'71"'7.:¥'-\' ROCK GEAR 

5 S37978051 1 3'71'''7.:¥'-\'::/? ROCK GEAR SHAFT 

6 181995001 1 i! ') 1-:117-?~ SET SCREW COLLAR ASSY 

6-1 101706001 2 1-;(-*::/6.35 SET SCREW, SM6.35 

7 014760622 1 7'-J- ";( * ::/5 .95 SET SCREW, SOCKET (CP) SM5.95 

8 S37979101 1 :..-1>1::/' ?? ~ LOWER SHAFT ASSY 

9 S37981051 1 :..-1>1 :::; ? ;( 1>1 JL- LOWER SHAFT BUSH 

10 014760622 1 7'-J- ";( * ::/' 5.95 SET SCREW, SOCKET (CP) SM5.95 

11 152678001 1 :1J~73'7i!'J ::/ ? SHUTTLE HOOK ADJUST STUD 
12 081003670 1 QIJ / ?PW3 0 RING, PW3 
13 S03704002 1 i! ') 1-:117-?~ SET SCREW COLLAR ASSY 
13-1 014770622 2 7'-J- ";( * ::/'6.35? * ~ SET SCREW, SOCKET (CP) SM6.35 

14 * 1 :;t:;t:1J~1>11?~ SHUTTLE RACE BASE ASSY 
14-1 * 1 :;f:;t:1J~1>11 SHUTTLE RACE BASE 
14-2 S02429101 1 :1J~1 "7/-J-1 SHUTTLE RACE THREAD GUIDE 

14-3 062660412 2 -J-r.;: :::J 318-40X4 SCREW, PAN SM3.18-40X4 
14-4 152683001 2 :;t :;t :1J ~ " 1) ') 'T ') ;( LARGE SHUTTLE HOOK SET CLAW 
14-5 152684101 2 ;;f:;t:1J~!-I) •)'J"I~* SPRING 

14-6 402887001 2 -+fti' -*3 .2 WASHER, 3.2 
14-7 062660712 2 -J-r.;::::J318-40X7 SCREW, PAN SM3.18-40X7 
14-8 153050000 2 :;t :;t :1J ~ 1>1 1 7 I JL- 1- SHUTTLE RACE BASE FELT 

14-9 S02877000 2 ?~1::~4X4 WICK 4X4 (L = 350) 

15 014760622 1 7'-J- ";( * ::/' 5.95 SET SCREW, SOCKET (CP) SM5.95 

16 152678001 1 :1J~73'7i! ')::/' ? SHUTTLE HOOK ADJUST STUD 

17 081003670 1 Ql) /?PW3 ORING,PW3 
18 048080342 1 1- ;( '7 EB RETAINING RING, E8 

19 152681201 1 !" 711~- DRIVER 

20 018501422 1 7-J-;f,'JL- 1- 5X14 BOLT, SOCKET M5X14 
21 * 1 :;f:;t:1J~ LARGE SHUTTLE HOOK 

22 * 1 -r:n:n~ INNER ROTARY HOOK 

23 120438001 1 ~ ') •) ::\'- 1::"/ DOWEL PIN 

24 159610201 1 ;f-'1:::' /'T-A?~A BOBBIN CASE ASSY (A) 

24-1 154339001 1 ;f,'I:::' /'T-A-7'3'7:_.,1\;?:. TENSION SPRING 

24-2 154341001 1 ;f,'t::' /'T-AI <-**::/ SCREW 
24-3 159612001 1 ?'77/;f,'') :_., /\* BOBBIN TENSION SPRING 

25 159613001 1 * !::":..- BOBBIN 

RN 

118-Z30-305 
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G. ·~)WlJIJ)IIVJfKi I Lubrication I Schmierung I Lubrification I Lubricaci6n 
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G. ~)wlJIJ)IIVJfKi I Lubrication I Schmierung I Lubrification I Lubricaci6n 

REF.NO. CODE Q'TY t::/;(1 NAME OF PARTS RN 

1 152948001 1 ::t 1 Ji.-;F''/ "y I'" OIL WINDOW 
2 S07333001 1 ::t 1 JL-? 71 ~ 1 /s OIL FEEDING PIPE (S} 
3 S07456000 1 t: =-JL-7~- j " OIL TUBE (L= 160} 
4 148738000 1 ?~t::~ WICK 
5 107149001 1 7IJL- 1- FELT 
6 S37983001 1 '7'7~?::\'-~'7~-!f-!fi WICK SUPPORT 
7 062680612 1 j-IX::::J4.37-40X6 SCREW, PAN SM4.37-40X6 
8 025680232 1 t:: 7 -if jj * 7 ~ '7 4.37 WASHER, PLAIN SM4.37 
9 028680242 1 J(-*-if:h-*2-4.37 WASHER, SPRING 2 SM4.37 
10 S10478000 1 [J '/ ,_. ::\'- ~ rJ ~ 7 I JL- 1- FELT 
11 S34986000 1 t:=JL-7~- j " OIL TUBE (L = 135) 
12 153920001 1 ? ~ t::~4X4 WICK 4X4 (L = 300} 
13 107149001 1 7IJL- 1- FELT 
14 S21527001 1 7/i::/::\'-~rj~-lj"-lj"I WICK SUPPORT 
15 S10162201 1 1\ 1) ;j{ rj t:: ~ -If -If I WICK SUPPORT 
16 060670512 1 1< 1 / I'" 357-40XS SCREW, BIND SM3.57-40X5 
17 S37984000 1 ~::· =JL-72.- j " OIL TUBE 
18 S18093100 1 ?~t::~4X4 WICK4X4 
19 153562001 1 t::7?~t::~ FLAT WICK (L = 150) 
20 151927001 1 ?7"/77IJI.- f- CLUTCH FELT 
21 104567001 1 ?~t::~-!f-lj"I WICK SUPPORT 
22 159565000 1 ? ~ t:: ~2 .5X150 WICK (L = 150} 
23 S37985000 1 7.. 1 7' 'f 7 I JL- 1- FELT 
24 S37986000 1 t: =JL-72.- j " OIL TUBE 
25 S18093100 1 ? ~ t::~4X4 WICK4X4 
26 145547001 1 7~-j" ;t-JL-~ TUBE HOLDER 
27 062670512 1 j-I'\"::::J357-40XS SCREW, PAN SM3.57-40X5 

28 S37987001 1 ~~~?::\'-~')2.-lj"-lj"I FELT SUPPORT 
29 S37988000 1 ~ ~ :_;: ? ::\'- ~ rJ ~ 7 I JL- 1- FELT 
30 062680612 1 j-IX::::J4.37-40X6 SCREW, PAN SM4.37-40X6 
31 S09043000 1 7IJL- 1- FELT 
32 152948001 1 ::t 1 JL-;F''/ "y I'" OIL WINDOW 
34 S34983000 1 t:=JL-7~-7 OIL TUBE (L= 160} 
35 S34986000 1 t:=JL-7~- j " OIL TUBE (L= 135) 
36 S34982000 1 t: =JL-7~- ·:f OIL TUBE (L = 70} 
37 153920001 1 ? ~ t::~4X4 WICK 4X4 (L = 300} 

38 152969001 1 ::::J-1'"-!f-!fi::t.J-* CORD SUPPORT 
39 062670512 1 TIX::::J357-40X5 SCREW, PAN SM3.57-40X5 
40 148738000 1 ? ~ t::~ WICK 

41 148738000 1 ? ~ t::~ WICK 
42 152956001 1 ? ~ t:: ~4X4 WICK 4X4 (L = 500} 
44 228475000 3 T'/'.J?I~/ 1'"1 .9X80 BINDER 

1 1 8-Z30-350 
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H . *~~!VIi~ I Threading mechanism I Fadenfuhrungsvorrichtung I Mecanisme de l'enfilage I 
Mecanismo del enhebrado 
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H. *~ ~ ~1~ /Threading mechanism I Fadenfuhrungsvorrichtung I Mecanisme de l'enfilage I 
Mecanismo del enhebrado 

REF.NO. CODE Q'TY t:/;(1 NAME OF PARTS RM 

1 152869001 17'-.l.dl-~7- ARM THREAD GUIDE 
2 062710612 1 7"-"'::J476-32X6 SCREW, PAN SM4. 76-32X6 

3 152870001 1 7'-.l.dl-tJ'T ARM THREAD GUIDE 
4 062670612 1 7"-"'::J357-40X6 SCREW, PAN SM3.57-40X6 

5 113316001 1 7'-.l.dl-7'/7-1 ARM THREAD GUIDE 

6 060670612 1 1<1 / F357-40X6 SCREW, BIND SM3.57-40X6 
7 159224001 1 7'-b.11-tJ'T ARM THREAD GUIDE 
8 152872001 1 1 l-7-3'7~11"1 TENSION BRACKET 

9 114294001 1 Ql) /? ORING 
10 * 1 1 1- f..i)Jq:. SPRING 
11 100400000 1 1 1- ~Jj..;( I::"/ PIN 
12 100398001 1 11-7-3'7~*'7 TENSION STUD 
13 100136001 1 1 1-7-3'7~7- ':J 1- TENSION NUT 
14 * 1 1 1-7-3')~/C*- TENSION SPRING 
15 159805001 1 11-7-3'7~"t7:t"ti TENSION DISC PRESSER 

16 145446001 21 l-7-3'7~"t7 TENSION DISC 
17 100402004 1 1- ;( * V'3.57 SET SCREW, SM3.57 
18 103950003 1 1- ;( * V' 5.95 SET SCREW, SM5.95 
19 115186001 1 ~~11-7-3'7~*'7 MAIN THREAD TENSION STUD 

20 100136001 1 1 1-7-3'7~7- '/ 1- TENSION NUT 

21 115188001 1 ~~1 l-7-3'7~1\.?- TENSION SPRING 
22 145446001 2 1 l-7-3'7~"t7 TENSION DISC 
23 152889001 1 ~ ·:J;(1 t-tJ'T THREAD RETAINER 

24 062670612 2 j-rC:l357-40X6 SCREW, PAN SM3.57-40X6 

26 152891001 1 1\ I) ;f- rJ ;( $lJI.-D1 I- 7' /j-1 NEEDLE BAR BUSH (D) THREAD GUIDE 

< ;t 7'~ 3 /It-·:; /OPTION PARTS> 
27 152881001 1 I~v1111?~ NEEDLE COOLER ASSY 

28 014680622 1 7'7- ";( * :/'4.37? * ~ SET SCREW, SOCKET (CP) SM4.37 

29 152883000 17IJL-I-8X15.5 FELT8X15.5 

30 152884001 1 I~t..-11 t-n'T NEEDLE COOLER THREAD GUIDE 

31 062670412 1 7"-"'::J357-40X4 SCREW, PAN SM3.57-40X4 

<7:::..1...., ;J. IJ -t' ::Z ffl/FOR DENIM, KNITTED MATERIALS> 
25-1 1 15289ooo 1 1 11/\ 1) ;f- '7 1 I- 7' / j- 1 A I NEEDLE BAR THREAD GUIDE (A) I 
<1JtH~ffl/FOR ORDINARY MATERIALS> 
25-2 S41222001 1 1\ 1) ;f- '7 1 I- 7' / 7-1 B NEEDLE BAR THREAD GUIDE (B) 

118-Z30-401 
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J . *41Vl1~ I Bobbin winder mechanism I Spuler I Mecanisme du bobineur I Mecanisme del 
devanador de Ia can ilia 
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J . *~IVI1~ I Bobbin winder mechanism I Spuler I Mecanisme du bobineur I Mecanisme del 
devanador de Ia canilla 

REF.NO. CODE Q'TY 1:::/;11 NAME OF PARTS 

1-1 S37991009 1 '7?7? TOP COVER 
1-2 S37992000 1 11-7:f-r'J-T BOBBIN WINDER ARM 
1-3 S37993000 1 

1? ''* PLATE SPRING 
1-4 048100142 1 I-.11?~?3'7C10 RETAINING RING, C10 
1-5 S37994001 1 1 ,.. 7 ~ ';I ;I ~ ? BOBBIN WINDER CLAW STUD 
1-6 S37995001 1 ;f-t' /;f-ij'I BOBBIN PRESSER 
1-7 014679320 1 7'-j- ,.. ;I* ~3 .57? ;f- ~ SET SCREW, SOCKET (CP) M3.57 
1-8 S37996001 1 1,.. 7~';1 ;I BOBBIN WINDER CLAW 
1-9 014680622 1 7'-}- ,.. ;I* "V'4.37? ;f- ~ SET SCREW, SOCKET (CP) SM4.37 
1-10 048050342 1 I- ;t. ?E5 RETAINING RING, E5 
1-11 S37997001 1 1"7:f-"V'? BOBBIN WINDER SHAFT 
1-12 154528001 1 1,.. 7:f-?Jl-7 BOBBIN WINDER WHEEL 
1-13 120448001 1 'j' J....? RUBBER RING 
1-14 120990001 2 7'? 7'/ :f-,..;!. * "V'4.37 SET SCREW, SM4.37 
1-15 S10174000 1 *:::] 1) 3 Jr1? DUST GUARD PLATE 
1-16 S37998001 111-7:f-r'J-T!\;?. SPRING 
1-17 152938001 1 ;I ;z. KNIFE 
1-18 062680512 1 -}- « ::::J 437 -40X5 SCREW, PAN SM4.37-40X5 
1-19 159574101 1 1 H"3r'J~;f-r'J TENSION STUD 
1-20 100136001 1 1 H:. 3 '7 ~ -r '/ ,._ TENSION NUT 
1-21 144110001 1 ~? Jl-- It 1 I- 7 3 r'] ~I\;?. THREAD TENSION ADJUST SPRING 
1-22 145446001 21 l-73'7~-+t7 TENSION DISC 
1-23 144105000 1 7-3'7~1\;?.r']I-+j' jj' * FLANGE WASHER, TENSION SPRING 
1-24 021680202 1 -j- ';I ,.. 2 ~ ~4.37 NUT, 2 SM4.37 
1-25 141590001 1 1,.. 1--;f~;f-'7 THREADING BAR (U) 
1-26 100022004 2 -j- ") ,.. 5.95 NUT, SM5.95 
1-27 025680232 1 1:::7-tfn·:?-7-~'74 .37 WASHER, PLAIN SM4.37 
2 062681212 2 -}- « ::::J 437-40X12 SCREW, PAN SM4.37-40X12 
3 062680812 1 T « ::::J 437-40X8 SCREW, PAN SM4.37-40X8 
4 025680232 3 1::: 7 -+J·:n· :?-7~ '7 4.37 WASHER, PLAIN SM4.37 
5 S10176000 1 1,.. 7:f-7- 1) BOBBIN WINDER PULLEY 
6 014760622 2 7'-j- ,.. ;!. * ~5 .95 SET SCREW, SOCKET (CP) SM5.95 

RM 

118-Z30-402 
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K. -*+JJ I) rvlf~ /Thread trimmer mechanism I Fadenabschneidevorrichtung I Mecanisme de 
coupe-fil I Mecanismo de Ia cortadura de hiros 
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K. -*+JJ 1) !Vlf~ /Thread trimmer mechanism I Fadenabschneidevorrichtung I Mecanisme de 
coupe-fil I Mecanismo de Ia cortadura de hiros 

REF.NO. CODE Q'TY 1:::/;(1 NAME OF PARTS 

1 S38001001 1 1 1- =\'- 1) tJ J... THREAD TRIMMER CAM 
2 014770622 2 1'7 1- ;( * ::/6.35? ;f,.:: SET SCREW, SOCKET (CP) SM6.35 
3 S38002001 1 './ L-- ./ 1 F 1- IJ "./ Jr 1 :$1 SOLENOID SET PLATE 
4 060680712 2 1{1:.,.. F437-40X7 SCREW, BIND SM4.37-40X7 
5 154599000 1 './ l--.1 1 F?'Y :/3:.,.. SOLENOID CUSHION 
6 S02652001 1 tft77(.. WASHER 
7 S23836001 1 ~L--.J1Fl--1{-?.:: SOLENOID LEVER ASSY 
7-1 S02654001 1 ~l--./1 FL.-I{- SOLENOID LEVER 
7-2 014680622 1 1'7 1- ;( * :;·4.37? ;f,.:: SET SCREW, SOCKET (CP) SM4.37 
8 S38003001 1 ? F'/L--1{-;t:/l.--1{- PUSHING LEVER DRIVING LEVER 
9 145478101 1 ~ :.,..7(.. ::/476 SHOULDER SCREW, SM4.76 
10 S38004001 1? F')L--1{-.A !- '/1 ~ (7'-:\'-/1) DRIVING LEVER STOPPER (MARK1) 
10 S38004002 1? F')L--1<-.A !- '/1 ~ (7'-:\'-/2) DRIVING LEVER STOPPER (MARK2) 
10 S38004003 1 ? I'' ') l.--1{-,A !-'/lq7'-=\'-/3) DRIVING LEVER STOPPER (MARK3) 
11 018681022 2 1'7 ;f, Jl- 1- 4.37X10 BOLT, SOCKET SM4.37X 10 
12 025680132 2 1::: 7 -tj' :jj' * :/ 3 ') 4.37 WASHER, PLAINS 4.37 
13 159905001 1 !-;(.X173')i!'/7f..:J ADJUST SCREW 
14 106147002 1 7 '/ 1-7.94 NUT, SM7.94 
15 S38005001 1 ? F') L.-1{-1'/71 v·? DRIVING LEVER SHAFT 
16 231071001 1 ;( :$1 JI-8X15 BUSH 8X15 
17 117934009 1 ;(77-t!/ OIL CAP 
18 S10189001 1 ?F')V?'tF:/1{7{.. SPRING 
19 048070342 2 1- ;( '7 E7 RETAINING RING, E7 
20 154596000 1 1!-=\'-IJtJJ...vi<-?'Y:/3/ CUSHION 
21 S38006001 1 1 1- =\'- 1) ? I''') l.--1{-? .:: THREAD TRIMMER DRIVING LEVER ASSY 
21-1 S38007001 1 1 1- =\'- IJ ? F ') l.--1{- THREAD TRIMMER DRIVING LEVER 
21-2 153597001 1 :/:$11!-"tl<=\'-117- LOWER THREAD RETAINER COLLAR 
21-3 S30033001 1 ~ :.,..7(.. :;·3.57 SHOULDER SCREW, SM3.57 
21-4 148813001 2 -tj' 'jj' * WASHER 
21-5 106129002 1 7'/ 1-3.57 NUT, SM3.57 
21-6 028350242 1 I<* -tj' 'jj' * 2-3.5 WASHER, SPRING 2-3.5 
22 014770622 1 1'7 1- ;( * ::/6.35? ;f,.:: SET SCREW, SOCKET (CP) SM6.35 
23 S02354001 1 :$17 '/-'¥7'~/*:JB STUD SCREW (B) 
24 100022005 1 7'/ 1-5.95 NUT, SM5.95 
25 S38008001 1 1 1- =\'- 1) D '/ F ? ,:: THREAD TRIMMER ROD ASSY 
25-1 S38009001 1 1 1- =\'- 1) D '/ F THREAD TRIMMER ROD 
25-2 S07512001 1 :$17'/-'¥7-R?.:: ROUND JOINT (R) ASSY 
25-3 100022005 1 7'/ 1-5.95 NUT, SM5.95 
26 110233001 1 ~:.,.. * ::/4.76 STUD SCREW 4. 76 
27 110161004 1 7'/ l-4.76 NUT, SM4.76 
28 109893002 1 tf'jj'* WASHER 
29 S38010001 1 1 1- =\'- 1) l.--1<- THREAD TRIMMER LEVER 
30 S10195001 1 1!-=\'-l)l.--1~' -:J? LEVER SHAFT 
31 110367001 1 tft77f.. WASHER, PLAIN SPECIALS 
32 048060342 1 !-;('7E6 RETAINING RING, E6 
33 014760622 1 1'7 1- ;( * :;·5.95 SET SCREW, SOCKET (CP) SM5.95 
34 S38011001 1 1 I-=\'- 1) 't F :/ 1< 7(.. THREAD TRIMMER RETURN SPRING 
35 158940001 1 l<*tJlr SPRING HOOK 
36 110233001 1 ~:.,.. * ::/4.76 STUD SCREW 4. 76 
37 110161004 1 7'/ l-4.76 NUT, SM4.76 
38 153484001 1 -tj' 'jj' * 4.76 WASHER, PLAIN SM4.76 
39 025680232 1 1::: 7 -tj' ti * 7 .:I.') 4.37 WASHER, PLAIN SM4.37 
40 S38012001 1 l.--/tJ/l.--1<-?.:: CONNECTING ROD LEVERASSY 
41 S10202101 1 v/tJ/vi<-V' ? CONNECTING ROD LEVER SHAFT 
42 014680422 1 1'7 1- ;( 7(.. V4.37? ;f,.:: SET SCREW, SOCKET (CP) SM4.37 
43 S38015001 1 1\ 1) 1 :$1 NEEDLE PLATE 
44 S38016001 1 1 1- =\'- 1) L-- /tJ:.,.. THREAD TRIMMER CONNECTING ROD 
46 S10208001 1 1 F')l\tJ/tfT=0.4 WASHERT:0.4 

RIV 
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K. -*W r; IV!iKt /Thread trimmer mechanism I Fadenabschneidevorrichtung I Mecanisme de 
coupe-fil I Mecanismo de Ia cortadura de hiros 
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K. -*W r; IVJiKi /Thread trimmer mechanism I Fadenabschneidevorrichtung I Mecanisme de 
coupe-fil I Mecanismo de Ia cortadura de hiros 

REF. NO. CODE Q'TY t:/;('( NAME OF PARTS 

46 S10208002 1 1' FrJ/\:tJ/-!f T=0.5 WASHERT=0.5 
46 S10208003 1 1' FrJ/\:tJ/"if T=0.6 WASHERT=0.6 
47 S00705001 1 1' FrJ/\117- MOVABLE COLLAR 
48 S10209101 1 ~ ;( * V'4.37 SCREW 4.37 
49 S10210101 1 ::J71'/\ FIXED KNIFE 
50 111140002 2 ~;(* V' 2.38 SCREW, SM2.38 
51 100032004 2 -tt7 * V'4.37 SCREW, FLAT SM4.37 
52 153208002 2 ~ ;( * V'4.37 SCREW, SM4.37 
53 * 1 /\ IJ 7'-J-'( ~ NEEDLE HOLE PLATE 
54 100360003 2 -+t 7 * V'2.38 SCREW, FLATSM2.38 
55 228475000 1 Jr ':J './?I~/ F 1.9X80 BINDER 

< B430E,B433E > 
45 1 s 1 o2o5oo1 1 111' FrJ/\?~ I MOVABLE KNIFE ASSY 

<B431E> 
45 S40934001 11'FrJ/\L?~ MOVABLE KNIFE (L) ASSY 

I 

118-Z30-403 
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L. **' :;1. ~1Kt /Thread nipper mechanism I Fadenspannvorrichtung I Mecanisme de pince-fil I 
Mecanisme de Ia mordaza para hilo 
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L. **';I. ~1Kt /Thread nipper mechanism I Fadenspannvorrichtung I Mecanisme de pince-fil I 
Mecanisme de Ia mordaza para hilo 

REF.NO. CODE Q'TY 1:::/;(1 NAME OF PARTS RM 

1 S38031001 1 1 1- ~ JL- ;( D '/ 1-=· TENSION RELEASE ROD 

2 145478101 2 :$f / *::.; 4.76 SHOULDER SCREW, SM4.76 

3 S38032001 1 1 ~--~)L,.;( [//\- TENSION RELEASE LEVER 

4 145474101 1 :t-tti rlft..--J\- ::J? PRESSER BAR LIFTER LEVER SHAFT 

5 S01998001 1 7'~ 7'/ ::f 1- ;( * ::l3.57 SET SCREW, SM3.57 

6 S38033001 1 717-13 COLLAR13 

7 048040342 2 1- ;t. '7 E4 RETAINING RING, E4 

8 109763002 1 -tf7J.t. WASHER 

9 145475101 1 ;fij-I 7'ifvJ\-J\.t. SPRING 

10 S31006001 1 :t-tti7'7'7::::J PRESSER BAR LIFTER LEVER 

11 062351216 1 j--'X::::J35X12 SCREW, PAN M3.5X12 

12 102707001 1 -ttn.t. WASHER 

13 S31952001 1 :t-tti7'7'?7/? PRESSER BAR LIFTER CRANK 

14 S10239001 1 1 1- ~ JL- ;t. ;f, rj TENSION RELEASE BAR 

118-Z30-406 

M . it1:lril:~l±l&!Vl1Ki I Synchronizer I Synchronisator I Synchronisateur I Sincronizador 

REF.NO. CODE Q'TY 1:::/;1.1 NAME OF PARTS RN 

1 S38072101 1 ~/?Dt-1-tf?~ SYNCRONIZER ASSY 

2 062400806 2 j--'X::::J4X8 SCREW, PAN M4X8 

3 S38080001 1 1\ 1) ~ ~ ::.; ~ "" ? ? ~ NEEDLE DOWN MAGNET ASSY 

4 S38082001 2 1\ IJ rj I ::J ~ "\' ? ? ~ NEEDLE UP MAGNET ASSY 

5 062681412 3 t- -'X::::J 437-40X14 SCREW, PAN SM4.37-40X14 

6 025680132 3 1::: 7 if jj * ~ 3 rj 4.37 WASHER, PLAINS 4.37 

118-Z30-50 1 
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N 1 . ::::J / t-- CJ - J~ ;F "J ~ 7.!V1iKt I Control box mechanism I Schaltkasten I Mecanisme du 
boitier de controle I Mecanisme de Ia caja de controles 

< B430E , B433E > 

1 -3 

1 -26 

bs>· 

1-13· 
r,--------
,1-1~2~~~~2-11-12-4r-l-12T 
I ~ ct~O _J---~ 
I q;a~ ---- I · 

: f!,;;fl-12-1: ll-15 
I 1-12-5 1-12-3 J 
'---------" 

<3 ') "J 200V,220V I 
THREE-PHASE 200V.220V> 

2-1 ~ 

~4-1 
~ 

< '9 / ') "J 220V ,230V I 
SINGLE-PHASE 220V,230V> 

<'9/ 'J? IOOV /SINGLE-PHASE IOOV> 

<3')"J 400V I THREE-PHASE 400V > 

~~-1 
2-4~ 

3-1 ~ 

~~ 

I 

' 5 

t 
5 

11 

~~:::..:__-- ] -14 

1------- 1 -1 

< '9 / ') ? 230V I SINGLE-PHASE 230V> 

2-6 ..~~4-1 

~~ 
~ 

~~ 
3-2 

I 

' 5 

118-Z30-502 
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N1 . :::J / t-- CJ- J~ ;F "J ~ 7.IV1iKt I Control box mechanism I Schaltkasten I Mecanisme du 
boit1er de controle I Mecan1smo de Ia ca1a de controles 

REF.NO. CODE Q'TY 1:::.- 7-1' NAME OF PARTS RM 

< B430E,B433E > 
1 
1-1 
1-2 
1-3 
1-4 
1-5 
1-6 
1-7 
1-8 
1-9 
1-10 
1-11 
1-11-1 
1-11-2 
1-11-3 
1-11-4 
1-11-5 
1-12 
1-12-1 
1-12-2 
1-12-3 
1-12-4 
1-12-5 
1-13 
1-14 
1-15 
1-16 
1-17 
1-18 
1-19 
1-20 
1-21 
1-22 
1-23 
1-24 
1-25 
1-26 
1-27 
10 
10-1 
11 
12 

S38087009 
S38088009 
S38089009 
S38090009 
S38093000 
OA5401206 
S38094100 
OA5403506 
OA5400806 
OA5401206 
021400206 
S38095001 
S38200000 
232384001 
S38201000 
S08030000 
157219000 
S38102001 
S30260002 
S30260003 
u 16693000 
S30280000 
S38104000 
S02907000 
S38105000 
S38106000 
S38107000 
S38108000 
S38109000 
S38110000 
S11949000 
S00554000 
S38111000 
OA4300605 
150357001 
S09141000 
008400604 
S38116000 
S38131000 
S38143000 
228475000 
S16568000 

1 ;f-•;t? :A?~ 

1 j'' /Jj/;f-';t? :A 

1 7- 1' / .:\'- /~ / " 1) ·;t ?" 1' $! 

1 '~ * Jv t- IJ ·;t ?" 1' $! ? ~ 
1 ::J-f:';f-lj-I-{$1 

2 +-t-r-c:-tf? ~4X12DB 
1 DC7 7" /1:- $!? ~ 

2 +-t-r-c:-tf? ~4X35DB 
1 +7-r-c:-tf? ~4X8DB 
1 +7-"'-'-tf? ~ 4X12DB 

1 -T/Jf/.:\'-1~/? ~ 
2 MOSFET2SK1938 

1 SJ> j''.) /~DSA362MA 

2 /~I) A$! V14D471 

2 Gt~-A'-SAFB 
2 tJ / t ~-X SA-D 

1 J\*Jv.:\'-1~/? ~ 
3 SWDP1-100 

1 SWDP1-100 

1 DIP A 1' ·;t 7- DSS808-1 

1 7· ..,. - PKB24SPC36 

1 I/ :J- ~EVQVEMF01 
1 ·:; y ~ 

1 7'/ I- SW:J - t.:· ? ~ 

1 J(*Jv?"-7.Jv? ~ 

1 1?1'::¥3-T/Jf/::J-t-: 

1 1:-$1-T/Jf/::J- t-: 
1 7'- 1--T/Jf/::J- t-: 
1 PER:J- t.:' 
2 j ' /... j'•;t ~~ 

16 1f~- J-6NS 

1 'if~- 1- 6S 

4 + -t-r-c:-tf? ~ 3X6DA 

1 :J- t-:?5//13 

2 :J- t-:?5//16L 

12 + I- 5 :A :J 4X6 

1 ;f-'7://7"~ 
1 PROM-t- $! ? ~ 

1 CMOSLSI27C5 12 

8 ?"';t'.J?I{/ t-:1.9X80 

1 :J'*-?$!3191-03R1 

BOXASSY 
POWER SUPPLY BOX 
MAIN P.C. BOARD MOUNTING PLATE 
PANEL MOUNTING ASSY 
CORD PRESSER PLATE 
SCREW, PAN (WASHER) M4X35DB 
DC FAN MOTOR ASSY 
SCREW, PAN (WASHER) M4X35DB 
SCREW, PAN (WASHER) M4X8DB 
SCREW, PAN (WASHER) M4X35DB 
NUT, 2 M4 
POWER SUPPLY CIRCUIT BOARD ASSY 
MOSFET2SK1938 
SURGE ABSORBER 
VARISTOR 
G FUSE (SAFB) 
FUSE SA-D 
PANEL CIRCUIT BOARD ASSY 
SWDP1-100 
SWDP1-100 
Dl P SWITCH: DSS808-1 
BUZZER PKB24SPC36 
ENCODER EVQVEMF01 
DIAL 
FOOT SW CORD ASSY 
PANEL CABLE ASSY 
CONTROL POWER SUPPLY CORD 
MOTOR POWER SUPPLY CORD 
GATE POWER SUPPLY CORD 
PER CORD 
RUBBER BUSH 
SUPPORT 6NS 
SUPPORT 6S 
SCREW, PAN (WASHER) M3X6DA 
CORD CLAMP (13-L) 
CORD CLAMP (16-L) 
SCREW, TRUSS M4X6 
FRAGMENT PROTECTOR NET 
PROM MOTOR ASSY 
CMOSLSI27C512 
BINDER 
CONNECTOR (3191-03R1) 

<B430E>-------------------------------------------------------------------
9 
9-1 

S38130000 
S38143000 

1 PROM-t? 1' ::¥3? ~ 

1 CMOSLSI27C5 12 

-30-
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N 1 . ::J / 1'- r:J - Jv *' ·:; ? A IV11Ki I Control box mechanism I 5chaltkasten I Mecanisme du 
boltier de controle I Mecanismo de Ia caja de controles 

<B430E, B433E> 

1 -8 ° 

~~=-t 
1 -3 

0 

1 -26 

~0 

1-13. 

r,--------
11-~12~~~:V2-11-12-4jl-12T 
I <7 <1~ o ___.-!----~ 
I C!n~ .--- I 

: ~l-1 2-1: ll-15 
I 1-12-5 1-12-3 J 
'-------~ 

<3 'J? 200V,220V I < 9 /'J? 100V I SINGLE-PHASE 100V> 
THREE-PHASE 200V,220V > 

11 

c:n-=--'~--1-14 

j----------- 1 -1 

'---------------" 

I 2-1 ~ 

~4-1 t ' ~ 

< 9 / 'J? 220V.230V I 
SINGLE-PHASE 220V,230V > 

~~-1 
2-4~ 

3-1~f$ 

~ 

5 

< 3 'J? 400V I THREE-PHASE 400V> 

-..... 

t 
5 

-31-

5 

< 9/ 'J? 230V I SINGLE-PHASE230V > 

2-6 _,,.__4 -1 

~~ 
~ 

~~ 
3-2 

118-Z30-502 

N 1 . ::J / 1'- r:J- Jv ;F' ·:; ? A 1Vl1Ki I Control box mechanism I 5chaltkasten I Mecanisme du 
b A' d AI IM d I . d I o1t1er e contro e ecan1smo e a caja e contro es 

REF.NO. CODE Q'TY l:::/;1-( NAME OF PARTS RM 

< B430E,B433E > 
< ;f- ·:; '7 7-. '..! rJ '7 ~ A3 rJ /FOR POWER SUPPLY BOX ASSY (A)> 
<'if/'../ rJ 200V,220V/THREE-PHASE 200V,220V > 
2-1 S38112001 1 7/'f/SW? ::.A POWER SUPPLY SW ASSY (A) 
3-1 S38121000 1 -=£-~-7--:iJv?::. MOTOR CABLE 
4-1 S38123000 1 ACIN:::J;;f.?~?::. ACIN CONNECTORASSY 

< ;f- ·:; '7 7-. '..! rJ '7 ~ B 3 rJ /FOR POWER SUPPLY BOX ASSY (B)> 
< -9 / '..! rJ 100V/SINGLE-PHASE 100V> 
2-2 S38114000 1 7/'f/SW?::.B POWER SUPPLY SW ASSY (B) 
3-1 S38121000 1 -=£- ~ -7- ·:iJv?::. MOTOR CABLE 
4-2 S38124000 1 -"/:t.J/~7/.AB?::. CONVERTION TRANSFORMER (B) ASSY 
5 052501205 4 :t"A(:::JJ~;;f. 1::: 75X12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2~.:t:t-':J H NUT, 2 M5 
7 025050235 4 1:::7-tfjj';;f.7-.:t'75 WASHER, PLAIN M 5 
< ;f- ·:; '7 7-. '..! rJ '7 ~ C1 ,C2 3 rJ /FOR POWER SUPPLY BOX ASSY (C1), (C2) > 
<'if/'../ rJ 415V, 380V/THREE-PHASE 415V, 380V> 
2-3 S38117000 1 7/'f/SW?::.c POWER SUPPLY SW ASSY (C) 
3-1 S38121000 1 -=£- ~ -7- :UL-?::. MOTOR CABLE 
4-3 S38127000 1 "/ 1.J / ~ 7 /.A C? ::_ CONVERTION TRANSFORMER (C) ASSY 
5 052501205 4 :t""(:::JJt;;f. 1::: 75X12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2 ~ .:J.. :t- ·:; ~ 5 NUT, 2 MS 
7 025050235 4 1:::7-if::tf;;f.7-.:t'75 WASHER, PLAIN M 5 

< ;f- ·:; '7 7-. '../ rJ '7 ~ D3 rJ /FOR POWER SUPPLY BOX ASSY (D)> 
< -9 / '../ rJ 220V, 230V/SINGLE-PHASE 220V, 230V> 
2-4 S38112002 1 7/Jf/SW? ::.A POWER SUPPLY SW ASSY (A) 
3-1 S38121000 1 -=£-~-7-:iJv?::. MOTOR CABLE 
4-1 S38123000 1 ACIN:::J-*? ~? ::_ ACIN CONNECTOR ASSY 

< ;f- ·:; '7 7-. '../ rJ '7 ~ E 3 rJ /FOR POWER SUPPLY BOX ASSY (E)> 
<'if/'..! rJ 400V/THREE-PHASE 400V> 
2-5 538120000 1 7 ' /'f/IN:::J-I'' E POWER SUPPLY IN CORD (E) 
3-2 S38122000 1 -=£- ~ -T- 7'Jv E? ::. MOTOR CABLE (E) ASSY 
4-3 S38127000 1 "/ 1.J / ~ 7 /.A C? ::. CONVERTION TRANSFORMER (C) ASSY 
5 052501205 4 :t"A(:::J/~;;f. 1:::75X12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2~.:J..:t-':J ~ 5 NUT, 2 M5 
7 025050235 4 1:::7-ifti. -*7-.:t'75 WASHER, PLAIN M 5 
< ;f- ·:; '7 7-. '../ rJ '7 ~ F 3 rJ /FOR POWER SUPPLY BOX ASSY (F)> 
< -9 / '../ rJ 230V/SINGLE-PHASE 230V> 
2-6 S38113000 1 7 ' /'f/IN:::J- FA POWER SUPPLY IN CORD (A) 
3-2 S38122000 1 'f-~-7-7.JvE?::. MOTOR CABLE (E) ASSY 
4-1 S38123000 1 ACIN:::J ;f.?~?::_ ACIN CONNECTOR ASSY 

7/ If/ /POWER SOURCE :J- j-:'/CODE t:/.)(1' NAME OF PARTS 

'if/'../ rJ /THREE-PHASE 538192009 ;f- ·:; '7 7-. '../ rJ '7 ~ A 
POWER SUPPLY 

200V,220V BOXASSY (A) 

~ / './ rJ /SINGLE-PHASE 538193009 ;f- ·:; '7 7-. '..) r) '7 ~ B 
POWER SUPPLY 

100V BOXASSY (B) 

'if/'../ rJ /THREE-PHASE 538194009 
;f- ·:; '7 7-. '..) r) '7 ~ POWER SUPPLY 

415V C1 BOXASSY (C1) 

'if/'../ rJ /THREE-PHASE 538210009 
;f- ·:; '7 7-. '..) r) '7 ~ POWER SUPPLY 

380V C2 BOX ASSY (C2) 

~ / '.1 '?!SINGLE-PHASE 538195009 ;jf ·:; '7 7-. '../ r) '7 ~ D POWER SUPPLY 
220V,230V BOXASSY (D) 

'if/'../ rJ /THREE-PHASE 538196009 ;f- ·:; '7 7-. '..! rJ '7 ~ E 
POWER SUPPLY 

400V BOXASSY (E) 

~ / '.1 '?!SINGLE-PHASE 538173009 ;f- ·:; '7 7-. '../ r) '7 ~ F 
POWER SUPPLY 

230V BOXASSY (F) 

I I I 

118-Z30-502 
-32-From the library of: Superior Sewing Machine & Supply LLC



N2. ::::J / 1-- CJ- Jv ;F ·:; ? A ~i~ I Control box mechanism I Schaltkasten I Mecanisme du 
boitier de controle I Mecanismo de Ia caja de controles 

<B431E> 

1 -3 

1 -26 
tpo 

< 3')? 200V,220V I < '1 / 'J? 100V I SINGLE-PHASE 100V> 
THREE-PHASE 200V,220V > 

< '1 / 'J? 220V,230V I 
SINGLE-PHASE 220V,230V > 

<3 ')? 400V I THREE-PHASE 400V > 

t 
5 

< '1 /'J? 230V I SINGLE-PHASE230V> 

f 
5 

118-Z30-502 

-33-

N2. ::J / 1-- CJ - Jv ;F ·:; ? A IVJi~ I Control box mechanism I Schaltkasten I Mecanisme du 
boitier de controle I Mecamsmo de Ia ca1a de controles 

REF.NO. CODE Q'TY t: :...- :1-1 NAME OF PARTS RM 
<B431E>--------------------------------------------------------------------
1 
1-1 
1-2 
1-3 
1-4 
1-5 
1-6 
1-7 
1-8 
1-9 
1-10 
1-11 
1-11-1 
1-11-2 
1-11-3 
1-11-4 
1-11-5 
1-12 
1-12-1 
1-12-2 
1-12-3 
1-12-4 
1-12-5 
1-13 
1-14 
1-15 
1-16 
1-17 
1-18 
1-19 
1-20 
1-21 
1-22 
1-23 
1-24 
1-25 
1-26 
1-27 
9 
9-1 
10 
10-1 
11 
12 

S41080009 
S38088009 
S38089009 
S38090009 
S38093000 
OA5401206 
S38094000 
0A5403506 
OA5400806 
OA5401206 
021400206 
S38095001 
S38200000 
232384001 
S38201000 
S08030000 
157219000 
S38102001 
S30260002 
S30260003 
U16693000 
S30280000 
S38104000 
S02907000 
S41102000 
S38106000 
S38107000 
S38108000 
S38109000 
S38110000 
S11949000 
S00554000 
S38111000 
OA4300605 
150357001 
S09141000 
008400604 
S38116000 
S41101000 
S38143000 
S38131000 
S38143000 
228475000 
S16568000 

1 ;j{ ·.:; ., .A 431 ., ~ 

1 7/'f/;j{ ';.t-7 .A 

1 ;1. 1 / ~ I\ / 1- 1) '/ 'r 1 -7-

1 1' * Jv t- IJ ·.:; 'r 1 -1- -7 ~ 
1 :::J-F;;t-tti1-7-

2 +-T/'\.-tf-7 ~ 4X12DB 

1 DC7 7' / 'f- -7- -7 ~ 
2 + -j- /'\.'if -7 ~ 4X35DB 

1 + -j- /'\.'if -7 ~ 4X8DB 

1 +7-/'\.-tf' -7 ~4X12DB 

1 7/'f/~1 \ /-7~ 

2 MOSFET2SK1938 

1 $7"7''..1 I \ DSA362MA 

2 1\ 1) .A -7- V14D471 

2 G 1:: .:z.- A'SAFB 

2 tJ / 1:: .:z.- ;(SA-D 

1 1qJv~1\/"7 ~ 
3 SWDP1 -100 

1 SWDP1-100 

1 DIP .A 1 '/ 7 DS$808-1 

1 j ' ·tJ- PKB24SPC36 

1 I/ :::J- ~EVQVEMF01 

1 '/7 ~ 

1 7'/ 1- SW:::J- F 431 -7 ~ 
1 1\ *Jv'r- 7'Jv-7 ~ 
1 t!1::¥37//f/:::J-~' 

1 'f--7-7//f/:::J- F 

1 'f- l-7/'f/:::J- F 
1 PER:::J- ~-

2 -:j' J... j ' '') ~ :l. 

16 if;f-'- I-6NS 

1 it ;f.'- 1- 6S 

4 + -j-/'\.ij' -7 ~ 3X6DA 

1 :::]- ~' -77/713 

2 :::J- F -7 7 / 7'16L 

12 + 1- 7 .A :::J 4X6 

1 ;f,r) ::; :...-7'~ 

1 PROMt!1:¥'3431-7~ 
1 CMOSLSI27CS 12 

1 PROM'f- -7--7 ~ 
1 CMOSLSI27C512 

8 'r'Y'..I-71\/ F1.9X80 

1 :::J * -7 -7- 3191-03R1 

-34-

BOX431 ASSY 
POWER SUPPLY BOX 
MAIN P.C. BOARD MOUNTING PLATE 
PANEL MOUNTING ASSY 
CORD PRESSER PLATE 
SCREW, PAN (WASHER) M4X35DB 
DC FAN MOTORASSY 
SCREW, PAN (WASHER) M4X35DB 
SCREW, PAN (WASHER) M4X8DB 
SCREW, PAN (WASHER) M4X35DB 
NUT, 2 M4 
POWER SUPPLY CIRCUIT BOARD ASSY 
MOSFET2SK1938 
SURGE ABSORBER 
VARISTOR 
G FUSE (5AFB} 
FUSE SA-D 
PANEL CIRCUIT BOARD ASSY 
SWDP1-100 
SWDP1-100 
DIP SWITCH: DSS808-1 
BUZZER PKB24SPC36 
ENCODER EVQVEMF01 
DIAL 
FOOT SW CORD 431 ASSY 
PANEL CABLE ASSY 
CONTROL POWER SUPPLY CORD 
MOTOR POWER SUPPLY CORD 
GATE POWER SUPPLY CORD 
PER CORD 
RUBBER BUSH 
SUPPORT 6NS 
SUPPORT 6S 
SCREW, PAN (WASHER) M3X6DA 
CORD CLAMP (13-L) 
CORD CLAMP (16-L) 
SCREW, TRUSS M4X6 
FRAGMENT PROTECTOR NET 
PROM CONTROL 431 ASSY 
CMOSLSI27CS 12 
PROM MOTOR ASSY 
CMOSLSI27C512 
BINDER 
CONNECTOR (3191-03R1} 

118-Z30-502 
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N2. :::J / 1-- Cl- Jl--~ ·y '7 A !11iKt I Control box mechanism I 5chaltkasten I Mecanisme du 

boltier de controle I Mecanismo de Ia caja de controles 

<B431E> 

< 3'J? 200V,220V I < '9 /')? 100V I SINGLE-PHASE 100V> 
THREE-PHASE 200V,220V> 

2-1 ~ 

~4-1 
~ 

< '9 / ') ? 220V .230V I 
SINGLE-PHASE 220V,230V> 

<3 ')? 400V I THREE-PHASE 400V > 

o,rrrnrn 
r nurro 

t 
5 

: 

t 
5 

0 

1--------1-1 

f!tbt::5b---1-19 

!~~1-18 

1-17 

< ':1 / ')? 230V I SINGLE-PHASE 230V> 

t 
5 

118-Z30-502 
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N2. ::J / 1-- Cl- Jl--~ ·y '7 A !VliKt I Control box mechanism I 5chaltkasten I Mecanisme du 
b A. d t AI IM d I . d t I o1t1er e con roe ecan1smo e a ca1a e con roes 

REF.NO. CODE Q'TY 1:::/;11' NAME OF PARTS RM 

<B431 E> 
<#·:;?A'./ rJ? ~ A3 rJ /FOR POWER SUPPLY BOX ASSY (A)> 
<-if :.,., './ rJ 200V ,220V /THREE-PHASE 200V ,220V > 
2-1 S41099001 1 7 / -7' :...- SW 431 A '7 ~ POWER SUPPLY SW (431A) ASSY 
3-1 S38 '121 000 1 'f-11'T-7'Ji.-'7~ MOTOR CABLE 
4-1 S38123000 1 ACIN ::J * '7 11 '7 ~ ACIN CONNECTORASSY 

< ;F ·:; ? A'./ rJ? ~ B3 rJ /FOR POWER SUPPLY BOX ASSY (B)> 
< 9:.,., './ rJ 100V/SINGLE-PHASE 100V> 
2-2 S38114000 1 7/-7'/SW'7~B POWER SUPPLY SW ASSY (B) 
3-1 S38121000 1 'f-11'T-7'Ji.-'7~ MOTOR CABLE 
4-2 S38124000 1 "-/tl/I-5/.AB7~ CONVERTION TRANSFORMER (B) ASSY 

5 052501205 4 T ""( ::J I\* 1::: 5 SX 12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2~2.-j- ':J 1-5 NUT,2 M5 
7 025050235 4 1:::7-if:ti-*72.'75 WASHER, PLAIN M 5 
<#·:;?A'./ rJ? ~ C1,C2 3 rJ /FOR POWER SUPPLY BOX ASSY (C1), (C2) > 
<-if:.,.,'./ rJ 415V, 380V/THREE-PHASE 415V, 380V > 
2-3 S38117000 1 7/-7'/SW7 ~C POWER SUPPLY SW ASSY (C) 

3-1 S38121000 1 'f-11'T-7'Ji.-7 ~ MOTOR CABLE 
4-3 S38127000 1 A./tl / t-7 /.AC'7 ~ CONVERTION TRANSFORMER (C) ASSY 
5 052501205 4 T ""( ::J I q 1::: 5 5X 12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2~2.-j-':J 1-5 NUT,2 M5 
7 025050235 4 1:::7if'::fj'-*f-:Z.rJ5 WASHER, PLAIN M 5 

< # ·:; ? A'./ rJ ? ~ D 3 rJ /FOR POWER SUPPLY BOX ASSY (D)> 
< 9:.,., './ rJ 220V, 230V/SINGLE-PHASE 220V, 230V> 
2-4 S41099002 1 7/ -7' / SW 431 A 7 ~ POWER SUPPLY SW (431A) ASSY 
3-1 S38121000 1 'f- 11 'T- j' )I,. 7 ~ MOTOR CABLE 
4-1 S38123000 1 ACIN ::J-* '7 11 7 ~ ACIN CONNECTOR ASSY 

< # ·:; ? A'./ rJ ? ~ E 3 rJ /FOR POWER SUPPLY BOX ASSY (E)> 
<-if:.,.,'./ rJ 400V/THREE-PHASE 400V> 
2-5 S38120000 1 7/-7'/IN::J- t-:' E POWER SUPPLY IN CORD (E) 
3-2 538122000 1 -'f-11 'T- 7JvE'7 ~ MOTOR CABLE (E) ASSY 
4-3 S38127000 1 '' / tJ / 1- 7 /.A C7 ~ CONVERTION TRANSFORMER (C) ASSY 
5 052501205 4 -j-A.' ::JI\-*1:::75X12 SCREW, PAN (SIP WASHER) M5X12 
6 021500205 4 2~2.-j-';1 1-5 NUT,2 M5 
7 025050235 4 t7-1fn-*7-:z.'75 WASHER, PLAIN M 5 
<#·:;?A'./ rJ? ~ F3 rJ/FORPOWERSUPPLYBOXASSY(F)> 
< 9:.,., './ rJ 230V/SINGLE-PHASE 230V> 
2-6 S41100000 1 7/-7'/IN431A POWER SUPPLY IN CORD (431A) 
3-2 S38122000 1 'f-11'T-7. JvE7~ MOTOR CABLE (E) ASSY 
4-1 S38123000 1 ACIN ::J * '7 11 7 ~ ACIN CONNECTORASSY 

7/ -7' //POWER SOURCE :J - !''!CODE t::..--?{1 NAME OF PARTS 

-if:...-'./ rJ /THREE-PHASE 
541081009 

;F ·:; ? A './ rJ ? ~ POWER SUPPLY 
200V,220V 431A BOX ASSY (431A) 

11 / '.J rJ/SINGLE-PHASE 
541082009 

#·:;?A'./rJ? ~ POWER SUPPLY 
100V 431B BOX ASSY (431 B) 

-if:.,.,'./ rJ /THREE-PHASE 
541083009 

;F ·:; ? A './ rJ ? ~ POWER SUPPLY 
415V 431C1 BOX ASSY (431C1) 

-if :.,., './ rJ /THREE-PHASE 
541084009 

# ·:;?A'./rJ? ~ POWER SUPPLY 
380V 431C2 BOX ASSY (431 C2) 

11 / '.J '7/SINGLE-PHASE 
541085009 

;F ''J ? A './ rJ ? ~ POWER SUPPLY 
220V,230V 431D BOX ASSY (431 D) 

-if :.,., './ rJ /THREE-PHASE 
541086009 

;F ·:; ? A './ rJ ? ~ POWER SUPPLY 
400V 431E BOX ASSY (431 E) 

11 / '.J '7/SINGLE-PHASE 
541087009 

# ·;t ?A'./rJ? ~ POWER SUPPLY 
230V 431F BOX ASSY (431 F) 

I I I 

118-Z30-502 
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P. -~~IV1iKt I Power supply equipment mechanism I Stromversorgung I Mecanisme de 
I' equipment en alimentation electrique I Mecanismo del equipo de alimentaci6n de 

12~ 
11~ 

I 

-37-

15 16 17 

118-Z30-515 

P. m;~~!V1iKt I Power supply equipment mechanism I Stromversorgung I Mecanisme de 
I' equipment en alimentation electrique I Mecanismo del equipo de alimentaci6n de 
corrienV:o 

REF.NO. CODE Q'TY t/;(1" NAME OF PARTS 

1 S38134000 1 J \Jv A -1:- ~X? ~ X-PULSE MOTORASSY 
2 S38136000 1 J\JvA-1:-~Y?~ Y-PULSE MOTORASSY 
3 018401222 8 J7j-;jUL< I-4X12 BOLT, SOCKET M4X12 
4 552907000 2 :::]- r' ;t-JL-1#'#10 CORD HOLDER (10N) 
5 052400806 2 7"-"'::::J Jq, t 74X8 SCREW, PAN (SIP WASHER) M4X8 
7 062300412 4 7"-"'::::J3X4 SCREW, PAN M3X4 
8 062300412 2 7"-"'::::J 3X4 SCREW, PAN M3X4 
9 525907000 2 :::] - t-: * Jj, 1f #9 CORD HOLDER (9N) 
10 OA5401006 2 + 7--"'-tf'? ~ 4X10DB SCREW, PAN (WASHER) M4X10DB 
11 152969001 1 :::]- r' ififi:tJ-t CORD SUPPORT 
12 062670512 1 7"-"'::::J357-40X5 SCREW, PAN SM3.57-40X5 
13-1 S38142000 1 ::tifi')[.;/1" t-:?~ PRESSER SOLENOID ASSY 
13-2 S38144000 1 1" " =\'- 1) ') [.; .I 1" t-: ? ~ THREAD TRIMMING SOLENOID ASSY 
13-3 S38146000 1 ::::J-t?~3191-04R CONNECTOR 3191-04R 
13-4 S38147000 1 7-?7-~-·:fs MARK TUBE 5 
14 004501003 4 +if7::::J5X10 SCREW, FLAT M5X10 
15 S38148000 1 7"-Aiz/1 GROUND WIRE 1 
16 S38145000 1 7"-Aiz/2 GROUND WIRE 2 
17 052400806 1 T -"' ::::J J ~ -t t 7 4X8 SCREW, PAN (S/P WASHER) M4X8 
<::t7:.- 3 /J \' -'Y/OPTION PARTS> 
30 S38048009 1 QP;F '/?A?~ OPBOXASSY 
30-1 S38051000 1 OP:\'-1~/? ~ OP CIRCUIT BOARD ASSY 
30-1-1 S38056000 3 SWJB-15LMP2 SWJB-15LMP2 
30-2 S38053000 1 OP;F'Y? Al\-;t.A OP BOX HARNESS 
31 S00480000 2 :::]- r' ;t-Jt-1f#s CORD HOLDER (5N) 
32 062681012 3 7"-"'::::J437-40X10 SCREW, PAN SM4.37-40X10 
< B430E,B433E > 
6 S38137000 1 "'7 'i-tz /if?~ HEAD SENSOR ASSY 
6-1 538138000 1 if/7/iz/ifXJ\-;t.A HOME POSITION SENSOR X HARNESS 
6-2 S38139000 1 if/7/iz/ifYJ\-;t.A HOME POSITION SENSORY HARNESS 
6-3 S38140000 1 ::t if I -tz /if J\- ;t. A SEWING CLAMP SENSOR HARNESS 

<B431 E> 
6 S41177000 1 " '7 j ' -tz :..- if 43 1 ? ~ HEAD SENSOR 431 ASSY 
6-1 S41178000 1 if / 7 / -tz / if X 43 1 ? ~ HOME POSITION SENSOR X 431 ASSY 
6-2 S41179000 1 if/ 7 / -tz /if Y 431 ? ~ HOME POSITION SENSORY 431 ASSY 
6-3 S41180000 1 ::t if I -tz / if J \ - ;t. A 43 1 ? ~ SEWING CLAMP SENSOR HARNESS 431 ASSY 

RM 

118-Z30-515 
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Q. / 1) / f-. ~'~!VIi~ I Printed circuit board mechanism I Leiterplatten I Circuits imprimes I 
Tableros de circuitos impresos 

1-5 

r---=--1-6 

~1-4 

~1-6 
118-Z30-518 

R. lh1J-Ei'~i~ I Power table I Motorgestell I Mecanisme du plateau de Ia machine I Mecanisme 
de Ia mesa de Ia maquina 

2 

118-Z30-652 

-39-

Q. / 1) / f-. ~'~!VIi~ 1 Printed circuit board mechanism I Leiterplatten I Circuits imp rimes I 
Tableros de circuitos impresos 

REF.NO. CODE Q'TY t:/;1-( NAME OF PARTS RM 

1 S38151001 1 ;!.-(/~!~/?.::. MAIN CIRCUIT BOARD ASSY 
1- 1 S38154000 4 BIPICSLA4390 BIPICSLA4390 
1-2 S38155000 3 MOSFET2SK 1306 MOSFET2SK1306 
1-3 S38164000 6 MOSFET2SK1937 MOSFET2SK1937 
1-4 S33849000 8 FRD7' v 1' D8LD20U FRO ARRAY D8LD20U 
1-5 U32744000 1 DIPSWDSS708 DIP SWITCH : DSS708 
1-6 OA4301005 27 +-J-r<:tf? .::.3X10DA SCREW, PAN (SIP WASHER) M3X10 

118-Z30-5 18 

R. 11J1J-Ei'IV!i~ I Power table I Motorgestell I Mecanisme du plateau de Ia machine I Mecanisme 
de Ia mesa de Ia maquina 

REF.NO. CODE Q'TY t:/;1-( NAME OF PARTS RM 

1 S38191000 1 T- $1 EMDBH0.4KW? .::_ MOTOR EMDBH 0.4KW ASSY 
2 S10405000 1 -tf/-"1'3'./rJT-$1 TOTALLY ENCLOSED 3-PHASE MOTOR 

118-Z30-652 
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S 1 . iiHliiVli~ I Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanismo del pedal 

1-7 1-8 1-9 

J-1-5------1 

1-1-2---g 

1 -1 

-41-

I 

---1-4 

---1-5 

1-----1-6 

1-2 

~1-3 
1-11 1-12 

118-Z30-651 

S 1 . iiH&IVli~ I Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanismo del pedal 

REF.NO. CODE Q'TY l:::/}11 NAME OF PARTS 

1 S38057101 1 2'J / 7':J t- SW-1:? ':J t- 2-STAGE FOOT SW SET 
1-1 S38165101 1 2'J/7':J t-SW? ~ 2-STAGE FOOT SW ASSY 
1-1-1 S38166000 1 7 ·:; t- "( lj )I, lj 1 FOOT PEDAL STAND 
1-1-2 S38167001 1 2'J /SWI:::" / 2-STAGE SW PIN 
1-1-3 048060142 1 t- )1 '7 :> ? 3 rJ C6 RETAINING RING, C6 
1-1-4 025060236 1 t::7-if·:n·-*7-.::z.'7s WASHER, PLAIN M 6 
1-1-5 S38168001 1 J' ':J ~.:I.? J{* SPRING 
1-1-6 S38169101 1 7 ·:; t- sw~:; 111 B FOOT SW SUPPORT PLATE (B) 
1-1-7 004400803 2 + -If 7 -* :.1 4X8 SCREW, FLAT M4X8 
1-1-8 S38170001 1 7':J t-r.(lj)i.-1~* FOOT PEDAL SPRING 
1-1-9 S38171000 1 7 ·:; t- SW/\--* A? ~ FOOT SW HARNESS ASSY 
1-1-9-1 S38172000 1 7 ':J t- SW/\--* A FOOT SW HARNESS 
1-1-9-2 S36260000 2 A 1 ·:; 7- VX 1:::' / ;1{ 11 / SWITCH (VX) PIN BUTION 
1-1-10 062302506 2 j-.-.;::J3X25 SCREW, PAN M3X25 
1-1-11 228475000 2 Jr':J'./?1~/ 1''1.9X80 BINDER 
1-1-12 S38174000 1 7 ·:; t- "( lj )I, FOOT PEDAL 
1-1-13 S38175001 1 ""lj )I,* :j' 111 PEDAL PROTECTION PLATE 
1-1-14 S38176001 1 A1':J7-::t-!fi/~* SWITCH SPRING 
1-1-15 002300403 2 + j-.-.;::::J3X4 SCREW, PAN M3X4 
1-1-16 028030246 2 '~-*-if'jj'-*2-3 WASHER, SPRING 2-3 
1-1-17 025030236 2 1:::7if·:n·-*7-.::z.'73 WASHER, PLAIN M 3 
1-1-18 S38177001 1 7 ·:; t- ""lj )I,:;? FOOT PEDAL SHAFT 
1-1-19 048050346 2 t- )1 '7 E5 RETAINING RING, E5 
1-1-20 052400606 1 j-.-.;::::J/{-*1:::74X6 SCREW, PAN (SIP WASHER) M4X6 
1-1-21 117936001 4 )1?7-t:?/ OIL CAP 
1-1-22 S38180000 1 :::J *? 11172169-1 CONNECTOR 172169-1 
1-1-23 S36682000 1 :::J * ? 11 ~ "" ·:; 7 CONNECTOR CAP 
1-1-24 S38059000 2 ?CJ )1 •:; t- NG79F GROMMET NG79F 

1-2 S38178101 1 7 ·:; t-sw~ :;·111 A FOOT SW SUPPORT PLATE (A) 
1-3 S38179101 1 7 ·:; t- sw ~ :;· 111 c FOOT SW SUPPORT PLATE (C) 
1-4 018082536 2 J'j-;j{JL- t- 8X25 BOLT, SOCKET M8X25 
1-5 028080246 2 /{-*if:ff-*2-8 WASHER, SPRING 2-8 
1-6 025080236 2 1:::7-lf:ff-*7-.::trJB WASHER, PLAIN M 8 
1-7 018501036 2 J'j-;j{JL- t- 5X10 BOLT, SOCKET M5X10 
1-8 028050246 2 '~-*ifti'-*2-5 WASHER, SPRING 2-5 
1-9 025050236 2 1:::7-if'jj'-*7-.::trJ-5 WASHER, PLAIN M 5 
1-10 018401236 2 J'j-;j{JL- t-4X12 BOLT, SOCKET M4X12 
1-11 028040246 2 J{-*-tf:ff-*2-4 WASHER, SPRING 2-4 
1-12 025040236 2 1:::7-tf:ff-*7-.::I.rJ4 WASHER, PLAIN M 4 
1-13 144749001 1 ;j( IJ 7? CJ POLYETHYLENE BAG 

118-Z30-651 
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S2 . i~~.&~i~ 1 Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanismo del pedal 

2-1-14 

2 -1 -9 -----um-....,. 

2-7 2-8 2-9 

2-1 

2-13 

-43-

I 

,___ __ 2-5 

f------2-6 

2-2 

~1-3 

118-Z30-651 

52. i~~&IVli~ I Foot switch pedal mechanism I FuBbetatigung I Mecanisme de Ia pedale I 
Mecanismo del pedal 

REF. NO. CODE Q'TY l:::/;(1" NAME OF PARTS RN 

2 538058101 1 2 v / ~ 11' Jld! ';/ 1- 2-PEDAL FOOT SW SET 

2-1 538027101 1 2 v :..-~ 11' 11.-? ~ 2-PEDAL FOOT SW ASSY 

2-1-1 S38166000 2 7 ·y t- ~ 11' 11.- 11' 1" FOOT PEDAL STAND 
2-1-2 S38169101 2 7'/ 1- SW:, ~ 1" :$1 B FOOT SW SUPPORT PLATE (B) 

2-1-3 004400803 4 + "'t7 "*- ~4X8 SCREW, FLAT M4X8 

2-1-4 S38170001 2 TYI-~1i'Jvl~* FOOT PEDAL SPRING 
2-1-5 S38029000 2 2 v / 7 ';I 1- sw 1\- * .A ? ~ 2-PEDAL FOOTSW HARNESSASSY 

2-1-5-1 S38030000 2 2v/7'YI-SW/\-*.A 2-PEDAL FOOTSW HARNESS 

2-1-5-2 S36260000 2 .A 1" ';I 7 vx 1:::' / ;j{ :$1 / SWITCH (VX) PIN BUTION 

2-1-6 062301205 4 7""::J3X12 SCREW, PAN M3X12 
2-1-7 228475000 10 'J" ';I ') ? I~/ I' 1.9X80 BINDER 
2-1-8 S38174000 2 TY 1- ~11' 11.- FOOT PEDAL 

2-1-9 S38175001 2 ~1(JI.-;f;j" -(:$! PEDAL PROTECTION PLATE 
2-1-10 S38176001 2 .A 1" ';17 ;;f "'t I I~* SWITCH SPRING 
2-1-11 002300403 4 +7""::J3X4 SCREW, PAN M3X4 
2-1-12 028030246 4 1<:-*"if::ff-*2-3 WASHER, SPRING 2-3 
2-1-13 025030236 4 1:::7-if:ff-*7~'73 WASHER, PLAIN M 3 
2-1-14 S38177001 2 TY t- ~11' Jv::/? FOOT PEDAL SHAFT 

2-1-15 048050346 4 1- ;( '7 E5 RETAINING RING, E5 
2-1-16 052400606 2 'T""::Jiq 1::: 74X6 SCREW, PAN (S/P WASHER) M4X6 
2-1-17 117936001 8 ;(?7i!/ OIL CAP 
2-1-18 S38180000 1 ::J *? :$1172169-1 CONNECTOR 172169-1 

2-1-19 S36682000 1 ::J*?:$1~1''/":1 CONNECTOR CAP 
2-1-21 538059000 2 ? [J ;( "/ 1- NG79F GROMMET NG79F 

2-2 538178101 2 TY 1- sw:, ~ 1" :$1 A FOOT SW SUPPORT PLATE (A) 
2-3 S38179101 2 7'Yt-sw:,~1":S!C FOOT SW SUPPORT PLATE (C) 
2-4 018082536 4 J"'t";f-JI.- I-8X25 BOLT, SOCKET M8X25 

2-5 028080246 4 I~* "if :ff "* 2-8 WASHER, SPRING 2-8 
2-6 025080236 4 1:::7-if:ff-*7~'78 WASHER, PLAIN M 8 
2-7 018501036 4 J"'t";f-JI.- 1- 5X10 BOLT, SOCKET M5X10 

2-8 028050246 4 1<:-*-tf:ff-*2-5 WASHER, SPRING 2-5 
2-9 025050236 4 1:::7-tf:ff-*7~'7-5 WASHER, PLAIN M 5 

2-10 018401236 4 J77;f-Jv I-4X12 BOLT, SOCKET M4X12 

2-11 028040246 4 1\-*"if:ff""*-2-4 WASHER, SPRING 2-4 
2-12 025040236 4 1:::7-if:fl-*7~'74 WASHER, PLAIN M 4 

2-13 144749001 1 ;j( 1) 7? [J POLYETHYLENE BAG 

118-Z30-651 
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Z. {\fJI£1V11~ I Accessories I Zubehor I Accessoires I Accesorios 
Z. {\f/1£~1~ I Accessories I Zubehor I Accessoires I Accesorios 

REF.NO. CODE Q'TY 1:::/;(1 NAME OF PARTS RIV 

---------, 

I~ I I I 
I I 
"-------.. 4-4 I 21 $:1 ( It 

: ~I~ ~ J ::-:\-=;_, I 20 
/' / 

( ~ 

1 4-2----o ~ 
~ --r 

I 4-3 A___.. ___..~ ~ 

'-...6~---e .. -··_; __ _ 
- - ~"'' 

: . ~·.;·~ 

19 

~ 
16 

~~ 
25 24 

~17 

12 10 

~1 
11 9 13 

1 S38037009 1 A:: JL- t- 11 I<- 7 ~ BELT COVER ASSY 
1-1 S38038009 1 A::JL-t-111<- BELT COVER 
1-2 104450109 1 ;(77-t!/ OIL CAP 
2 117934009 1 .)(77-t!/ OIL CAP 
3 062401006 1 j- A:: :::J 4X 1 0 SCREW, PAN M4X10 
4 S38039009 1 ~ 1 Jl.-IX/7 ~ OIL PAN ASSY 
4-1 S38040009 1 ~1 JL-H/ OIL PAN 
4-2 154467001 1 1\ 1 .I ~ -\"' ·:; / DUST OILER 
4-3 037301215 2 V-:t-A::-7- '/ l:::o/3X12 TAPPING SCREW, PAN V M3X12 
4-4 S18093100 1 7 ~ 1:::~4X4 WICK4X4 
5 109714000 5 7 :¥' NAIL 
6 114486002 1 * 1) ~17- -7-1 OILER 
7 S38041000 1 ~- -7-7' - 1) MOTOR PULLEY 
8 105073001 1 7' -7- Y'/ ~ t- .)(-* :/5.95 SET SCREW, SOCKET M5.95 
9 143882001 2 t-'7:7'1:::/:/ HEAD HINGE 
10 014760622 2 7'1- t- .)(-* :/5.95 SET SCREW, SOCKET (CP) SM5.95 
11 143910009 2 t- '7 7'1::: :..-:/'7-T:i L. RUBBER CUSHION 
12 109714000 4 7 :¥' NAIL 
13 S40417147 1 D- I "J :::;· VA::JL- t- M BELT, VM 
14 122991001 1 7 ') 7 1::: / ;t( 1) 7 7 D ACCESSORY BAG 
16 159613001 3 ;f-t:':..- BOBBIN 
17 * 1 ~:::; //\ 1) 7 ~ NEEDLE ASSY 
18-1 S10208001 1 1 t-: rJ/\11 /-+J' T=0.4 WASHER T=0.4 
18-2 S10208002 1 1 t-:"'71\11 /-+f. T=0.5 WASHERT=0.5 
18-3 S10208003 1 1 !'' ')1\11 /-+J' T=0.6 WASHER T=0.6 
19 S38045009 1 7777~ HEAD REST ASSY 
20 S38043009 2 7•:;:::;3:..- CUSHION 
21 109714000 2 7 :f NAIL 
22 114483002 1 ;t(IJ ~17- 7 ~ OILER ASSY 
23 154702101 1 ~ 1 JL--7- /7 OIL TANK 
24 S08030000 1 GI:::-I-:A-·5AFB G FUSE (SAFB) 
25 157219000 1 11 / 1::: .I- :A''5A-D FUSE SA-D 
26 142443001 1 -* :/ 7 7 :::; 1.9X52 SCREW DRIVER 1.9X52 
27 118837001 1 :?- :::;· 7 7:::; 3.4X70 SCREW DRIVER 3.4X70 
28 101572101 1 :?-:/77:::;5.5X190 SCREW DRIVER 5.5X190 
29 107779001 1 :AI \j-6X7 SPANNER6X7 
30 100887001 1 :AI Xj-BX9 SPANNER8X9 
31 107780001 1 :A1Xj-10X12 SPANNER 10X12 
32 142721001 1 6117 *'7 ;I..I ~ j-3 HEXAGONAL WRENCH 3 
33 118064001 1 6117#'7:AI~j-4 HEXAGONAL WRENCH 4 
34 S02761209 1 1 t--7-7'7-'17~2 COTTON STAND ASSY (2) 
34-1 150189109 1 7'7 -r·:; t- COTTON STAND BASE 

< ot7' ;... 3/ / OPTION> 34-2 S02791001 1 PE77D150X150 PE. BAG, 150X150 
34-3 S02773001 1 7'7 -r·:; t--* :/i! ·:; t- COTTON STAND BRACKET SCREW SET 
34-3-1 062060806 2 j-A:: :::J 6X8 SCREW, PAN M6X8 
34-3-2 031452206 3 7 JL-~ 7 45X22 WOOD SCREW, ROUND M4.5X22 
34-3-3 S02774000 1 if( I) 77 DA PE. BAG, A 
34-4 150180001 2 '7-7-tf7 SPOOL STAND BASE 
34-5 150182000 2 ;I.. /- JL-"' ·:; t- SPOOL MAT 
34-6 126863001 2 ;I.. 7- JL- 7 ·:; :::; 3 :..- SPOOL CUSHION 
34-7 S40639001 1 :::J7L.1'<17~-\"''Y7'Y~ COLUMN PIPE WITH CAP 
34-7-1 150174000 1 :::J 7 L. ~ -\"' ·:; / COLUMN CAP 
34-8 150173003 1 :::J7L.:/31/t- COLUMN JOINT 
34-9 S21798001 2 ;I.. 7- JL--* :;- i! ·:; t- SPOOL SCREW SET 
34-9-1 150179002 2 :A 7-Jt.-:/'78 SPOOL SHAFT, B 
34-9-2 028050246 2 1~:?--+J':t:f-*2-5 WASHER, SPRING 2-5 
34-9-3 021500106 2 1 :::;.Ij-'/ t- 5 NUT, 1 M5 
34-10 S02778002 1 ;I.. 7- JL-* JL- ?.'- 2 SPOOL HOLDER 2 
34-11 S02786002 1 ;I.. [.... ·:; t-: /\ :..- ;tj' - 7 ~ 2 THREAD HANGER ASSY 2 

118-Z30-910 118-Z30-910 
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Z. fill~~rvli~ I Accessories I Zubehor I Accessoires I Accesorios 

~~ Cf 
25 24 16 

~17 

12 10 

~1 
II 9 

41~ 

<ot/:..-3 / I OPTION> 

@ it~6b 0) SJlfi!IHi~Ji:T ~ -: !:: t.; r it; IJ iTo 
@ The details of included accessories are subject to change. 
@ Anderungen in der Aufstellung der Mitgelieferten Zubehiire sind vorbehalten. 
@ Les d~tails des accessoires inclus sont sujets a des changements. 
@ Los detalles des los accesorios inclu!dos pueden variar. 
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118-Z30-910 

Z. 1\f,lj,~~i~ I Accessories I Zubehor I Accessoires I Accesorios 

REF. NO. CODE Q'TY !:: / ;(1 NAME OF PARTS RM 

34-11-1 S02787002 1 ;z t..- ·:; F I\ :.-- :tJ- 2 THREAD HANGER, 2 
34-11-2 150183000 2 1 ~t;Jr!\/tf-~1 THREAD HANGER BASE 

34-11-3 142990001 2 ;z [.... ·:; t'' ·f ·:; :/ ~ THREAD BUSH 
34-12 150172003 1 :::J7/....J { 17 COLUMN PIPE 
34-13 S40641001 1 ;z 7- J!l :/? * ·:;/' 1:! '/ ~ A SPOOL SCREW SET (A) 
34-13-1 021500106 4 1 :/ ~ -j- ·:; ~ 5 NUT, 1 M5 
34-13-2 S37038001 1 -j-~::J!::7-tf5X14 SCREW, PAN (PWASHER) M5X14 

34-13-3 S37038001 1 -j- ~ ::J!:: 7-tf5X14 SCREW, PAN (PWASHER) M5X14 

34-13-4 062501406 2 -j-~ ::J 5X14 SCREW, PAN M5X14 

34-13-5 S30302000 1 ;t; ') 7? DS PE. BAG, 70X70 
34-14 S02816000 1 '.) ~ /\ ::J CARTON 

35 146256001 4 ? '/ :/3 /t;-j-? CUSHION COLLAR 

36 146255000 4 ? '/;/3/ CUSHION 

37 133740006 4 t; ? *if- J!l ~ 6X70 BOLT, M6X70 

38 025060336 4 !::7-tf':fj' ;?-.~16 WASHER, PLAIN L 6 

39 028060246 4 ;q:.-tf:fj' ;?-.2-6 WASHER, SPRING 2-6 

40 021060106 4 1 :/ ~ -j- ·:; ~ 6 NUT, 1 M6 
41 200190001 5 ;z j- ") 7 JII STAPLE 

42 S18633109 1 't-:$17;/~- MOTOR COVER 

43 032422003 3 +7J!I't?;?-. :/4.1X20 WOOD SCREW, ROUND M4.1X20 

44 116662003 3 -tf:fj' ;?-. WASHER 

45 S20137001 1 't-::\1-'7 :/ Dt;/~- MOTOR BACK COVER 

46 138444001 2 -j- ~ B ::\11 ~ 4X 14 TAPTITE, CUP B M4X14 

47 025040232 2 !::7-tf' :ti;?-.7~'74 WASHER, PLAIN M 4 

48 144226001 1 ~ ') j' t;J ~ - HEAD COVER 
49 146256001 4 ? ·:; :/ 3 :.-- t; -j- ? CUSHION COLLAR 
50 146255000 4 ? 'Y :/ 3/ CUSHION 

51 S00617000 4 ;f-r) ;/ :.,.j' J....tJ7- RUBBER COLLAR 

52 133740006 4 t;?;?-.;f-J!I ~6X70 BOLT, M6X70 

53 021060106 4 1 :/ ~ -j- ·:; 1-6 NUT, 1 M6 

54 025060336 4 !::7-t:f'tJ;?-.~16 WASHER, PLAIN L 6 

55 032461606 2 +7JII't?-*:'/'4.5X16 WOOD SCREW, ROUND M4.5X16 

56 S38044001 1 t::.-- ::ht-tti HINGE PRESSER 

57 032422003 2 + 7 J!l 't ? ;?-. :/4.1 X20 WOOD SCREW, ROUND M4.1X20 

58 S07783001 1 67J?;f-');z; \ -j-1_5 HEXAGONAL WRENCH, 1.5 

73 S41331001 1 7 '/ :/ :t '/ 7 - IJ :t :t? ~ TENSION PULLEY ASSY WITH SCREW 

73-1 152852101 1 7 '/ :/ :t / 7- IJ ? ~ TENSION PULLEY ASSY 
73-1-1 048320242 1 ~ ;( '7 7'-J-3 '7C32 RETAINING RING, C32 

73-1-2 141860001 1 :/ ;( * :/6.35 SCREW6.35 

73-2 018081222 1 7'-J-;f-J!I ~8X12 BOLT, SOCKET M8X12 
73-3 025080232 1 !::7-tf' ti.t-.7~'78 WASHER, PLAIN M8 

73-4 028080242 1 1\.t..-tf' ti-*2-8 WASHER, SPRING 2-8 

< :t 7' :/ 3:, ; \ - ·:;/OPTION PARTS> 
15 1 so67o6oo 1 1 1 I:/ IJ ::J :.-- :t 1 )(I I SILICONE OIL I 
<B433EX> 
70 S41154000 1 PROMX331z 1:¥3? ~ (-T- :;\1-j- :/) PROM CONTROL X33 ASSY(NO DATA) 

70-1 S38143000 1 CMOSLSI27C512 CMOSLSI27C512 

118-Z30-91 0 
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f±li~11ff5~-Ji~/DIFFRENT PARTS LIST/ZUBEHORLISTE/ 
LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS 

*~$@gBr:lor:l (;;t:, LK3-B430F-!lll:.60 ~ St / C: ~)j C' 9 o QgBtfr:l (;;t:, BAS-304A/ D '1 7 Li.t'II:-T ~ St / C: ~)j C' 9 o 

*In the following table, parts marked with@ are common with the LK3-B430; parts with 0 are common with the 
BAS-304A. 

.t~•/Model B430E 

-iT j'IJ 7 :A./Subclass -2 -1 -5 -7 

~ 
7' .=. L ffl 1JU!§.ffl ;;/. 1) -\"' :::Z ffl 

e 

e 
For denim For general clothing For knitted wear 

it/\~& Oit/\~&E(02.6) Oit/\~&F(02 . 2) Oit/\~&A(01.6) 

Needle hole plate 510212-101 510213-001 s 10211-001 

$ti*w*ii @$ti*sw*ii @$tl*Aw*ii 

Shuttle hook box assy 152687-902 152685-902 

*-tl* @*-tl*B @*-ti*A 

Large shuttle hook 152686-001 152682-001 

~PJ+,in @~t'JJ+,in @~FoJ+,in 

Tension spring 107606-001 104525-001 

*I&~; 'in ©-*l&~J 'ins ©-*1& ~;'in 

Spring 144588-001 145519-001 

* ti * i* it.!l @* ti * itit.!l *- f)~ * i* ;;1. 1) -t' :::Z it.!l 

Shuttle race base assy 502427-201 537976-001 

*f)~* i* @*-ti*'f* *- tJ~ * i* ;;1. 1) -t' :::z 

Shuttle race base 502428-001 537977-001 

~ :, / iH!l 
~:.-:.-at DP17NY19*!i ~:.-:.-at DPX5(16H!l ~ :..-:.--at DPX5(9) *.§ 

Needleassy 537928-419 107415-416 107415-409 

it DPX17NY#19 @DPX5#16 @DPX5#9 
Needle 

537928-019 107415-016 107415-009 

~Ill~ :tB~H!l ~Ill ~ ;t Mil*!i 7' .=. L ~ ~ ;t Mil*!i ~ljl ~ ;t Mil it.!l ;;1. 1) -t' :::Z 

Presser arm assy 537948-009 537952-009 537953-009 

~Ill~ :t 'in @~Ill~ :t 'inc ©~Ill~ :t 'inA 

Spring 154356-001 153568-001 

~ljl~;tJER @5.6X23(3mmffl) @4X18(2mmffl) @4X12(2mmffl) 

Work clamp 153608-101 152777-001 152779-001 

~Ill~ ;t JE L @5.6X23(3mmffl) @4X18(2mmffl) @ 4X12(2mmffl) 

Work clamp 154527-001 152778-001 152780-001 

~~H& @ @12X31 (5:tTitL) @ 12X24(~:tTit5) @ 5X13(2mmffl) 

Feed !)late 153610-101 153055-201 153207-201 152791-201 
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.till/Model 8431E B433E 

-iT j ' IJ 7 :A./Subclass -2 -3 -

~ 
~~!§.ffl 7-=Lffl ~~!§.ffl ;;1. 1) -t' :::Z ffl 

" 
e For general clothing For denim For general clothing For knitted wear 

it/\~& Oit/\~& F(02.2) Oit/\ ~& E(02 .6) Oit/\~&F(02.2) Oit/\~&A(01.6) 

Needle hole plate 510213-001 510212-101 510213-001 510211-001 

$f)~* wit.!! @$f)~* Aw*!i @$f)~* sw*!i @$f)~* Aw*!i 

Shuttle hook box assy 152685-902 152687-902 152685-902 

*f)"* @ -jctJ".*A @-jctJ"* B @*-tJ~ *A 

Large shuttle hook 152682-001 152686-001 152682-001 

~~-T,in @~~+,in @~~-T,in @~~-T,in 

Tension spring 104525-001 107606-001 104525-001 

*I&~; 'in @*I&~J 'in @*l&~J 'ins @*1& ~;'in 

Spring 145519-001 144588-001 145519-001 

* tJ~ * itit.!l @*f)~* itit.!l *-tJ~ * i* 
Shuttle race base assy 502427-201 

;;1. 1) -t' A *!i 
S37976-001 

*f)"* it ©*-tJ~*'f* * tJ~ * 'f* ;;1. 1) -t' A 

Shuttle race base 502428-001 537977-001 

~ :, / iH.§ 
~ :,.-:.--at DPX5( 16>*.§ 

~ :..-:.-tt ~ :..-:.-tt ~:.-:.-at 

DP17NY(19) *!i DPX5( 16) *!i DPX5(9) *!i 
Needle assy 107415-416 537928-419 107415-416 107415-409 

it @DPX5#16 DPX17NY#19 @DPX5#16 @DPX5#9 
Needle 107415-016 537928-019 107415-016 107415-009 

~Ill ~ ;t Mil *!i 
~Ill ~ ;t Mil *!i ~ ~ ;t Mil it.!l 

~Ill~ ;t Mil*!iB ~Ill ~ ;t Meit.!lA 
431-S 431-L 

Presser arm assy 541227-009 541228-009 540647-009 540646-009 

~Ill~ :t 'in - @~Ill~ :t 'ins @till~ :t 'inA -
Spring 153569-001 153568-001 

jljl ~ ;t JE jljl ~ :tJE431-S Jill~ ;t JE431-L - -
Work clamp 154416-001 154417-001 

~~H& ~~H&s ~~H&L -
Feed plate 154419-201 154420-201 
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*~J.~ O) f!ll <5 ~ JE, l! fJ lJ.iO) -tt 1 X ';L :):.0) t :i5 f) T "t o (~~O)me:/ I 1) J7 'L :?H-t>tituJ'.:, ¥.;] 1.5mmi*JfAU ':: t.t fJ ;!: "t o ) 
*Standard sizes for work clamps and feed plates are as follows: 

(The actua l sewing area has 1.5mm margin on every size; inside the lines w itch the dimensions ind icate .) 

-~!/Model B430E 

1Hl!Specificat ion -1 -5 -2 -7 -2 

@:tffl ~ ;t -ZER 
152777-001 152779-001 153608-101 152779-001 

154416-001 

@:tffl ~ ;t -ZEL 
152778-001 152780-001 154527-001 152780-001 

Work clamp R 

B431E 

-3 

154417-001 

~ Work clamp L ~ ~ ~ ~ f\ " .r"l 6 

153055-201 153207-201 153610-101 152791-201 154419-201 054420-201 

@*•H.& 

t§ ~ 
30.2 

B "" Feed plate L_ 
1 ~r 

~. 28 

; ~ r---'-::: " 
1f- :;-gB~-~~ I GAUGE PARTS LIST I LEHRENLISTE I 
LIST DES PIECES D'ECARTEMENT I LIST A DE PIEZAS CARIBRADORAS 

fiji <5 ~JEt l! f) tN ,;~:. ..t "f O)ijl"S-tn:: t.t f) ;!: T o I Each work clamp pair is used in combinat ion with the feed plate d irectly below them . 

@}ffl ~ :tJE.R L!Workclamos Rand L 

1 52781-001 ( 7-'-= J.,.) 

152782-001 ( 7-'-= J.,.) 

e 
@~ •) ~&I Feed late 

152792-001(7-'-= b) 

~ 
~ 

153201-001 (PL) 

153202-001 (PL) 

~ 
153205-201 (PL) 

Oit'"'"'~& IN dl h I /\ ee e o e plate 

AI 510211-001 D I 529997-001 

0 0 
¢1.6 

-JI1LJ3 
¢2. 6 

~3 I 

- , 1" 'J -v .Aifl mi'f' l 

L I 525127-001 Ml 534348-001 

~ e 
¢ 4. 7 ¢6.5 

~3 ~ 2.8 2.8 

153203-001 (P5) 

153204-001 (P5) 

~ 
153206-201 (P5) 

E I 510212-101 

0 
~6 2.8 

- 2 ( 7'.::. .L. Jflf;l!i'f' ) 

EDl 530925-001 

® 

~ 3 
¢ 2. 6 

-51-

500906-001 ( 1 Inch) 533747-001 (30mm) 

500907-001(1 Inch) 533748-001 (30mm) 

~u-~~ ~-V_: ~ I 
I 

-~8 . .!_--j 33 

500908-001(1 Inch) 533749-001 (30mm) 

32.9 

I N 

I 
0:i 

~ / 

F I 510213-001 H I 530450-001 

0 ~ 
¢2 .2 ¢ 2.6 

~3 J:l~ j4.8 

- 1 '- 5 ('ll!in&Jfl r.! i'f' ) 

ml 530926-001 BZ J 541013-001 

(~) 0 

~ 
¢2. 2 

* 3 j3 

"" 

Wa7 -"'.Jl..- /Warning labels/Warnschilder / 
Etiquettes d•avertissement/Etiquetas de advertencia 

~~/Name of parts 

AS: a 
M<~ff~ ! i.~t:T~. 

~ 
ii~~:taWt:"J I'1"( ~{'f '!iif - •' v fD •s.:rEXt:T~.:t.. l ,..,., 7../'\..J 
Ut:1J' -, rtl• .:;, . Jrt 
;At...;f.t:/~ltV>2.!A . 
;.11;,-.. !lt:T~ .: .t. . 

A CAUTION 
1JaY""9 O)l.~s Label, operation 

~ 
~~c.tUW•t"!Y'Y 

Otrn:eW"tt".u.~~Cft Eng. T~o~'!\,t;r'1SW!fel"':-r10:1e 

·:,·eldlf'~.ci'IJ.~'f"'9~01) 1"1 

l~I"'!!GG:e.:e~'1"'9efe . 

-~ 
& 

"l•:=!f\"t.::.~nt:. 

-m'i7~Jv fO ;*;: 1 1fif:'T~ .:t:.f'i 
>;~. 

-~f:'))-:~t /J';_,, 
:hl~-f: : ;-rT .:1::. . 

,. ! • ', . .. , , .. 
Vf\ -- --... . ...... -...... ....... _ Label , elec. shock ··--·- ... ~ ...... -······· r.,.~- .. c...,.. o>~~ .. _ .. ~ l ..... ...... . .,...., ....... Go ..... ,. ..... - ......... , .. , 4 lang. -·-lit"" -·"" --··-- a .. ac...- 1 ........... - ..... ., .... t : -'WI<a' l -..... . 

·~-• IW••' : ......... 
··-··~ .. 

I PEl 
PE?-7 
Mark, PE 

Size(mm) Code 

40X64 S38350-001 

4QX64 S38349-001 

40X64 S38353-001 

35 X 118 S38352-001 

7.5 X 12.5 S37059-001 
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